PARTS MANUAL

18 & 20 GTH
SunStar

SERIES

14 HP
Mig. No. 1631250

16 HP
Mfg. No. 1691357

18 HP
Mig. Mo, 1631017
Mig. No. 1697380
Mig. No. 1681528
Mig. No. 1681924

20HP
Mig. No. 1631018
Miz. No. 1691381
Mig. No. 1691710
Mig. No. 1691926
Mig. No. 1691528
Mig. No. 1691953




Product [dentification:

When ordering parts, keep your products serial aumber and manufacturer's number in mind. Variations may accur
‘in a part between early and later mode! preducts, causing the product seriai number to be listed in the parts
description whenever these variations occur. O

Record your 1.D. numbers here for quick, future reference,

Product Mig. No. SN Mowsr Mig. No. 8/
Altention:

Standard torques appear in a chart at the end of the manual, white important individual torques are given on specific
parts drawings.

CRITICAL and MAJOR notations point out important facts or instructions which relate te personal safety and proper
machine operation. Any CRITICAL notation E which may appear in this ook, pinpoints characteristics which, if
nat properly fellowed, can create a safety harard. Any MAJOR notation Iﬂ which may appear in this book, marks
chiaracteristics which, if not properly followed, may result in operating failure, shortened product life, or greatly

recduced quality of the unit. For your conveniencs, assembly netes are included in parts drawings to assist in repair
and assembly of unit.

OILE -SPECIFICALLY ELENDED OF HIGH QUALITY BASE

OILS & ADDITIVES. TOUCH-UP PAINT keeps eguipment in showrgom condition,
Special Worm Gear Oils: Required for protection of brass Spray Cans | cuars | Daubers-12 Per Ctn.
gears and mating parts. For Products Built After 8/1/89.
* Warm Weathar Worm Gear Oll for use in tillers w/worm “Deep Orangs” 1685612 | 1685616 Mixed
drive, Guarl, Part #118055; Case of 12 Quarts, Part #16851040., 13 Oz, Can 16856811 & Deep Or., 6 White
« Cald Wealher Worm Gear Qil for snowthrowars with worm Case 12 Cans 1685674 % Oz, Bottles
gear drive. 8 Oz, Boltle, Part #1704636, Case of 12 8 Oz. “Textured Black” 1685617 | MfA
Baottles, Part #1685406. 13 Oz, Can 1685510
Multip H oil | Cass 12 Cans 1680618
ulti-Purpose Hydraulic/Transmisgion Qi for use in most i
hydraulic applications, and hydrostatic and gear transmis- fﬂr Products Eu{ft 771788 this 871789, - ]
sions. Specific Simplicity applications: All hydrostatic Powder Orangs 1685581 | 1685593 Mixed
transmissions, all beve) gear cases, all Broadmoor, Landlord, 13 Oz. Can 1685589 & Powder Or., & White
Sovareign, 4000, 6000, 6100, 6200, & 7000 Series Case 12 Cans 1685590 ¥ Oz. Boltles
transmissions {excepl Peerless Gear Transmissions). (Mot “Black" MNAA MNSA
used in SunStar tractor transmission) Case of 12 Quarts, 13 Oz Can 1685551
Part #168351€, 2'; Gallon Conlainer, Patt #1885539, Cage 12 Cans 1685652
SAE 5W 30 SF/CD Cold Weather Englne Ofl foruse in afl four For Producis Built 12/1/85 thru 7/1/88.
cyele and diesel engines at 307 temp. and under. Case of 12 “Claszic Orangs" 1685560 | 1685562 Mixed
Ouarts, Part 416855786, 13 Oz. {an 1685558 & Classic Or., § White
12 1 Oz,
SAE 15Wd40 5F/CD Engine Qll for gas and diesel engines, ?as& - Cans 1685559 e Oz. Bottles
warm weather; see engine manufacturer recommendations. Black N/A N/A
Case of 12 Quarts, Part #1685554, 13 Oz. Can 1685551
Case 12 Cans 1635552
For 1977 thru Early Modef ¥ duct
GREASE GUN XIT has 12" flexible hose to get into tight For 1877 thri Early Model Yeas 1985 Products
spots with ease. Kit contains: gun and 1-8 Oz. tube of grease. 13’35]'52:{* ?{';g;gg 1885037 ;5555, mEE? gmeg Wit
Parl #1685510. For replacement tube, order Part #102077. . IME. M ne
P Case 12 Cans 1685179 Y% Oz, Bottles
PHEUMATIC TIRE SEAL seals all teaks including bead leaks All Modeis
and punctures up to 3716 inch diameters. Prevents flats for —
troad iife of tire. Available in following amounts. While 1685032 | See Above
Case of 12 - 11 Oz Tubes 1685537 13 Qz. Can 103043
Case of 24 - 71 Oz. Tubes 1685525 Case 12 Cans 1635178
5 Gallon Pail 1685527 Censuif dacal on equipment for proper arange colar.
DESIGHER SEAT COVERS are double stitched, sasy care Large Seat Cover w/Pocket, Part #1685541. Fits all Eandlord,
vinyl. Keeps new seals new, makes worn seats look new. Sovereign, Baren, 5200, LTH, 5034, 6500, GTH, 7000 & 8000
Small Seat Cover w/Packel, Part #1685540. Fits all Rear Series Tractors. O
Engine Riders, Broadmoor, 30006, 4000, 5000, 5100, SunStar Seat Cover, Part #1885577. Fits all SunStar Tractors, -

SunRunner & FC Series Tractors.

Extend Equipment Life - Use Only Genuine Simplicily Parls



Table of Contenis

Page
FRAME, TRANSAXLE & DRAWRBAR
ALE MODELS ... ctoiiie e et e s st stbem e e e e e e s e e e 2 e+ e e e e e e et e e 4
Framme, Drawbar, Rear Wheels & Tires, Hubs
STEERING, MECHANICAL
MG, N, 1B 0T 7 et rr it e e e et et e e ettt e es et B&10

Steering Whesl, Linkage, Drag Link

STEERING, POWER

MFG. NOS. 1691018, 1691381, 1691528, 1621710 eooeee et e e 16
Steering Wheel, Valve, Cylinder
Power Steering Unit (EXPIOGEU) ..ottt e ceeeee sttt e e e s 20

STEERING, POWER
MFG. NOS, 1891924, 1891026, 1601928, 1801953 1ot eeeeeeeeeeeer et ren oo 18
Steering Whasl, Valve, Cylinder

Power Steering Unit {EXPIoged) ..o it e e cee e cevesme st 20
ENGINE
Twin Cylinders - MFG. NOS. 1891017, 1691018, 1691380, 1691381,
16918528, 1691710, 1691924, 16918286, 1891928, 1691953 oo eaceess 22
8ingle Cylinders - MFG. NOS. 1621250, 1891357 e eeee e e e eeeeseeansssenns 24
Engine, Mounting Parts, Drive Shaft, Throttle & Choke Linkage
FUEL TANKS
ALL MODELS ... et eea s srstar s smsseems me s ssraes s smes smmeen smeamanes eee e s eeses e e eeoeees 26
Tank, Cap, Hose, Clamps, Elbow
BRAKE CONTROL
MFG. NOS. 1621017, 1881250, 1691357, 1681380, 1691528, 1691824 .......cvreuvee, 28
MFG. NOS. 1691018, 1691381, 1691710, 1691926, 1691928, 1601853 cccvrevvirvnens 32

Brake Pedal, Linkage, Shoes

TRANSMISSION CONTROL

14, 16, 18 HP - MFG. NOS. 1691017, 1691250, 16912357,
1891380, 1691528, 189124 ...t st a s et s s ecee e e ns 30

20 HP - MFG. NOS. 1691018, 1621381, 1691710, 1681926, 1691928, 1691953.....34
Controt Lever, Parking Braks Control Rod, Linkage to Transmission



Table of Contents - Continued ... e s e e e e e e

HYDRAULIC & HYDROSTATIC PUMP
MFG. NGS. 1891017, 1891380 .o e e et e e e e i e e s en s a e n st e 38
MFG. NOS. 1881018, 1891381, 1881528, 1621710,
1691926, 1691928, 1691953
MFG. NOS, 18691250, 1681357 .ot e it s e eenr e e mmm s e e 42
Purmp, Hoses, Gil Cooler

HYDROSTATIC PUMP
ALL MODELS ...ttt sitririimmsrnr s rnisns srmmt s crms smr e s snnmsmm s s sas s sh smmsmms e s s n e s maaneanas 14
Pump Breakdown

IMPLEMENT LIFT
] PP 46
Liit Handle, Valve, Cylinder, Arm

FRONT AXLE
MFG. NOS. 1891017, 1891018, *1631250, *1891357,
1881528, *188313B0, MBI138T e - 48
MFG. NOS. 1691250, “1691357, *1621380, *1691381,
FIEGT528, MBBTTA0 e s e me e 50
MFG. NOS. 1691924, 1691926, 1691928, 1891953 ...ttt e b2

Axle, Spindles, Tie Rod, Tires
{(*See Serial No. Breaks)

FRONT PTO
F I I ¥ L ] i S 54
Electric Clutch/Brake ) '

ERONT WIRING HARNEES
MG, NOS. 1691017, 1881018 e e e e e e e asn s 56
MFG. NOS. 16861250, 1691357, 1691380, 1651381,1651528,
1691710, 1681824, 1691928, 16519328, 16918563
Headlights, Wiring

MAIN WIRING HARNESS
MEG. NOS, 1621017, 1831078 ..o irririrens i isesistramrer s tmrrees snmsnesns ssnss smnmns snsmsmmsnns 58
MFG. NCS. 1691250, 1691357, 1681380, 1691381,1691528,
1691710, 1691924, 1691926, 1691928, 1691953 ...t e e s e 62
Wiring, Gaugss, Switchas, Battery



Table of Contents - CORIINUE ... snssnsessans PAQE

SEAT
MEG, NOS, 1831077, TBYT0TIE it ce e mee e e s ee s e es s seme e e resassan st rss e 64
MFG. NOS. 1891250, 1691357, 1691380, 1691381,1691528,
1691710, 1691924, 1691826, 1691828, 1691953 . et 66

Seat, Bracket, Springs

FENDERS & FOOTRESTS
MFG. NOS. 1821017, T83T0T8 ..o e e sr b e s e e s 68
MFG. NOS. 1691250, 1691357, 1691380, 1691381,1691528,

1681710, 1691924, 1691826, 16971928, 1881853 vt iverrrreiimececeeeeeeeereeems emmmanens 70
Fenders, Footrests, Fuel Tank
DASH & SIDE PANELS
MEG. NOS. 1801017, 1001 0T 8 o et rers e rtte s e er e ses seemsmm s esms ssemasmn s en smmann T2
MFG. NOS. 1691250, 1691357, 1691380, 1621381, 1691528,
1691710, 1691924, 1691928, 1891028, 1801055 1ot ceeseeeeeeseeereereereseeesann 76

Support Assembly, Plenum, Oil Cooler Housing, Tunnet Cover

HOOD & GRILLE
MFG. NOS. 1691017, 1681018, 1691380, 1691381, 1691528,
1691710, 1601924, 1621926, 1691928, 1691953 .. 80

o0 | S E T s e B 2T T 51 B e L TR g2
Hood, Front Grille, Brace & Side Panels

DECALS

MFG. NOS., 1631017, 16921018, 1691380, 1691381, 1691528, 1691710 v ocee e 84

MFG. NOS. 16821924, 1691226, 1691028, 16801058 o iiiieciieesieeeseeseeee e sesce seme s amanes 86
PEERLESS TRANSAXLE - Model 2600-002 {(SINGLE-SPEED)

MFG, NOS. 1681017, 1691250, 1691357, 1691380, 1691528, 1691924 ...cocvcennnnn. B3
PEERLESS TRANSAXLE - Mode] 2600-008 (DUAL-SPEED)

MFG. NOS. 1691018, 1691381, 1631710, 1691928, 1691328, 1891953 ..ceeieveeenrenn a0
PEERLESS AXLE HOUSING- Model 2650-002

F I T (] 5 ] TS 92



Bimplicity

Frame, Transaxle & Drawbar

—

A-"T1360

MOTE MO, 1z

Cin early models, ground strap
is ennnected to oil cooler houslng.
See Dash & Sida Panel Group.

Targqua ko 5
40-50 ft. Ibs. |

i -
Tarque to"y 6 Apply sealant. T Torque t

100-150 R. 1hs,

Torque 1o
40-50 ft. b,
See page 18, 5:‘""’
Raf. Mo 29 Bend Lab against
flal of nut.
L
Th
T
T,
-
T
-~
T
-
T ™, "
53 44 Torque 1o ™« - ~ . L
Q 30 sox10 - |
. [bs. | i
N 4

Ground T Lo
Strap ™ i
Saa Nota Ma. 1
Connect to=—"" ____.--""-,-
engine.

3 % 2 4
- ﬁ 48 \ NOTE: Use standard hardwara

Torgua 1o 50+ 10 i 1bs, torque spec. chart unless
L 47 atherwise noled.



Al Models

f - f
Frame, Transaxfe & Drawbar Group : EIMFIMJ’H
Ref. Part
o, Ho. Gty. Dascription
1 1674422 1 CRAWEBAR
2 1817373 4 LOCKWASHER, 58"
3 1823151 4 CAPSCREW, Hox Hd., S/a-11 x 1-1/4
F 1920676 14 CAPSCREW, Hax Hd., 7/16-14 x 1, Gr. 5 (Qty. 11 on
1681018, 1651381, 1651528, 1601524)
5 1920328 1z CAPSCREW, Hox Hd., 1/2-13 x 1-1/2
& 1815856 17 LOCKWASHER, 1/2
7 1674386 1 SUPPORT, Transmission, F.H.
& 1674387 1 SUPPORT, Transmission, L.H.
8 1675704 1 HQSE, Fluid Level
10 1928301 2 CLAMF, SAE #6&
1 1675733 2 FITTING, Elbow
12 20456 2 KEY, 8M6 x 6M16 x 2-172
13 1676154 2 PRUM, Braka
14 1676520 2 RETAINER, Hub Cap
15 1960254 2 NUT, Hex, Jam Centarock, 1-14
18 1678797 2 WHEEL & TIRE ASSY.. 22 x 10.5-12 {Ingl. Ref. Nos.17,
18 & 19} (All models except 1691250, 1691357, &
1681953}
170216 2 WHEEL & TIRE ASSY., 23 x 8.5-12 (Inc. Ref. Nos. 17,
18 & 19) (1691250 & 1691357 only)
1700858 2 WHEEL & TIRE ASSY., 26 x 12.00-12 (Ing, Ref. Mos.
17, 18 & 19) (1881953 anly)
17 172353 1 VALVE STEM & CAP
18 167ETES 1 TIRE, Tuif, 23 x 10.5-12
(All models axcept 1691250, 1691357 & 1621953)
17217 1 TIRE, Tur, 23 x 8.5-12 (1691250 & 1691357 oniy
1701346 1 TIRE, Tur, 26 x 12.00-12 (1691053 only}
1700684 1 TIRE, Bar Tread {Ag), AH, 26 x 12.00-12 {uze only w/
B0° mower)
1700685 1 TIRE, Bar Tread (Ag), LH, 25 x 12.00-12 (use orly w/
60" mowat)
158 173430 1 WHEEL (all medels except 1691953)
1701344 1 WHEEL (1691553 only)
20 1678519 2 CAP, Hub
21 H261100 10 BOLT, Hub
22 1020677 a2 CAPSCREW, Hex Hd., 7/15-14 x 1-14, Gr. & Q. 5 on

121018, 165312381, 1621528, 1691710, 1651824,
1691926, 1851928, 1691953 only)

23 16685431 1 BRACKET ASSY., Power Steering Cylindar
(Fowar Steering Modals Ordy) '

24 1916550 1 NUT, Hex, %5316 (1651017 & 1651018 only)

25 1875933 1 FRONT FRAME ASZY,

26 1921024 4 CAPSCREW, Hex Hd., 1/2-13x 2

2y 1 TRANSAXLE, Paaress (2 Speed) (1691018, 1691381,

1681710, 1891026, 1691528, 1691953) {Ses page 91.)
28 - 1 TRAMEAXLE, Peerdess (1 Speed] (1851017, 1631250,
1691357, 1691380, 1691528, 1691824} (See page 53.)

NOTE: See an authorized Tecumseh deahr far parts and service. Peerless parts are not
available thry Simplicity. However, an exploded view of the Peerlass transmission is shown at
the end of the manual.

Raf. Ng, 29 thru 58 found on pages 6 and 7.



Elmﬂ"':"y Frame, Transaxfe & Drawbar

MOTE NGO 1: A-"T136R0

On sarly models, ground strap
is connected o Sil coaler housing.
See Dash & Side Panel Group.

Tarque o~ f

r
f
|
|
|
l
|
|
S I T Lo
4 o, 40 orgue
| & 4TIEDIE > - 25/ \ : : 100-150 ft. Ibs.
| L e N | |
I ' " L |
3 I t j i
I I | Apply sealant, | :
I I | I 1 Torgue to
L 8 F L7 | | 46-50 f1. tos.
ee page 18, =
|l Fef. Mo, 29. L I ’ I b ! 5-"";
L | b % [ Fﬂﬂd tab against
! l 1 3u I % Iat of nut
; b 1
L ! | & i
: : ; I/ o o
H
L | | 33 | i
. ! P 3y, i1
e l3 7 See page 88 or 50 Ior i5
™ L\.‘ Lh N Pesrless parts lists :
s =
“\-.\x "\-\,‘ . See page 82 for P Torgue to__ - 7
~o s sl Peerless parts lists .~ S :ts—llm -
- n ~ 5, I_.A"
™~ " o e ™ .
a3 49__ Torque 1w - ~
é{ W s0+10 ~ .
Giround L
Strap

Ses Nole Ba, 1

Gonnect to—"" =
gngine, o

WOTE: Usze standzrd hardwara
torgque spac. ¢hart unless
olharwise noted.




Alf Modals

Framas, Transaxie & Drawbar Group ; sim I 7
/

Raf. Part

M. Ha. Qty. Descriptlen

29 1676399 1 FITTING, Hass, 50

30 YE02E65 2 CLAMP, Hose, Wormm Diive, SAE #10

bl | 1916622 1 NUT, Hex, 1/4-20

32 1216264 1 LOCKWASHER, 144

>3 1678527 1 CLAMP, Insulated

34 1823341 1 CAPSCREW, Hax Hd., 1M4-20 x 3M4

a8 1878402 1 HOSE, Fill, 1/2" I.D.

35 16764665 1 NECH, Filler

37 1676487 1 AP, Fllar

as 1516985 1 LOCKWASHER, 3/8 (1801017, 1651018 aniy)

39 1824361 1 WASHER, Plain, 1/2 (1691018, 1691381, 1691528,
1651710, 1681924, 1691326, 1851028, & 1631953 only)

40 1521175 1 CAPSCREW, Hex Hd., 1/2-13 x 1-1/4

4 1685305 1 FRAME ASSY.. Rear

42 1915199 10 LOCEWASHER, 7/16 (Qty. 11 on 1691018, 1691381,
1691526, 1621710, 16591524, 1651928, 1691928, 1661953)

43 1018213 10 NUT, Hex, 7/16-14 {Qly. 11 on 1691018, 1581387, 1891528,
1681710, 1691524, 1891526, 16519268, 1691553)

44 1679383 2 RETAINER NUT

45 1928352 1 NUT, Whizlock, 38-16 (1691017 & 1601018 anly)

a6 1679479 1 STOP, Aude (16910717 & 1801018 cily)

47 1834654 1 SCREW, Whidock, 3816 x 1 {1897017 & 1681012 only)

43 1821212 1 CAPSCREW, 7/15-14 % 1-1/2 (1691018, 1691381, 181528,
16817140, 1691924, 1691526, 1691928, 1651353 only)

43 220427 2 WASHER, Ext Tocth {1881(17 & 1501018 oy}

&0 1673603 i GROUND STRAP {1621017 & 16970718 only)

51 1 AXLE, Housing Assy., Peetless [Ses page 82)

52 157628 2 TUBE, 22" (all models except 16815953}

1¥H 380 2 TUBE, 26" {1891953 anly)

53 1821210 1 CAPSCREW, 3/8-16 x 1 {1601017, 1891018 only)

54 1823471 B CAPZCREW, Hex Hd,, 7411614 % 1-1/4

55 - 1935017 5 WUT, Hex Flange, 7/16-14

56 1678406 5 WAEHER, Flain

E7 1674417 2 SPACER, Ade

58 1674418 1 GEAR, Baval

NOTE: Sae an autherized Tecumnseh dealer for parts and servlce. Paarlass parts are not available
Hr Simplicity. However, an exploded view of the Pearless transmission #s shown at the end of the
manual.

Ref. Nos, 1 thru 28 found on pages 4 and 5.



Simpﬁeifq Steering Group, Mechanical

A-""1381
Ret. Mo, 2 meshes with
Ref. Mo. 12 on page 10.
]
f‘.}
Rel, Nop, 49
44 on page 44,
Base pivol for steering shaft, \E
(Ref. Ma. 12, peae 12, - 1

Apply Loclite and
lorgue 1o 3540 fu Ibs.

Apphy Loctite and
torque iz 25-30 ft. lbs
(2 places).

-
<
M
23 Elf |
k /@‘ - ) H@/
: 27 T APPply Lactite and
22 I torque to 35-40 i Ihs.
— Torque to 24 el
q -6 I 43-18%n. Ibs, EE)%
- H
3 1 29
I 3 a0 Tarque to 45-50 . Ibs.
|
|
|
y 3
I
I
L2
~. 33
Torque 1o ™ - i
AS-B0 ft. [bs. ~ MOTE: Use standard hardwars

lergque spec. chard unless
atherwise noted.



Mig. No. 1691017

Steering Group, Machanical

Simplicity

Bef. Part
Ho. No. Gty Dascription
1 191977 2 CAPSCREW, Hex Hd., 511618 x 1-1/4
2 1676002 1 SHAFT & GEAR ASSY. (78 Taeth)
3 16250 G NUT, Hex, 3/8-18
4 1216868 13 LOCKWASHER, 3/8
- 1917642 ] WASHER, Plain, 38 x 7/8 x 5/64
& 1677028 i PLATE ASSY, Gear w/Bushings (Incl. Cly. 2 of Ref. No.g)
ri 1821868 1 CAPSCHEW, Hox Hd., 3/B-16 x 1-1/2
g a2113a 3 FITTING, Lub.
g 18676018 2 BUSHING
10 1 CASTING, Stasring (Not Senviced Separatsly)
{Sea Ref. No. 11}
11 1676022 1 HOUSING, Steering {indl. of Ref. Nos. 9 {Qry. 2) & 10)
12 1821210 4 CAPSCREW, Hox Hd., 3/8-16 x 1
13 1 TWBE, Bushing {Wot Serviced Sepamtaly)
. {See Raf. No. 15)
14 1676728 2 BUSHING
15 1676028 1 TUBE ASEY., Bearing {Incl. Ref. Nos. 13 & 14, Qty, 2)
1B 1676007 1 SHAFT, Steering Arm
17 1676455 1 BRACKET, Support
18 1921966 2 CAPSCREW, Hex Hd., 3/8-16 x 7/a
19 1921971 2 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
20 1676436 1 CLAMP, Bearing Tube
21 Q32577 2 HIMNG, Retaining
pra ) 1675091 1 GEAR, Bevel (14 Teath)
23 1960230 1 WASHER, 1 x 1-3/8 x 1/54
24 1918304 2 WASHER, 1 x 1-5/8 x 1/54
25 1020544 2 LOCKNLUT, Hex, Flanga, 1/2-13
28 1BTEO04 1 ARM ASSY., Sleering, Splined
27 1922134 1 MUT, Hex, Carterock, 1/2-13
28 1980206 3 WASHER, Plain, 17/82 x 54 x 5/54
29 1920328 1 CAPSCREW, Hax Hd., 1/2-13 x 1-142
aq 1678951 1 BALL JOINT
| 1930624 1 HUT, Hex, Jam, 1/2-20
az 18T8GG2 1 DRAG LINK
a3 1919282 2 MUT, Hex, Jam, 1/2-20
a4 1679433 1 BALL JOINT
as 1530245 1 NUT, Hex, Centadock, 1/2-20
36 1028721 2 SETSCREW, Sqg. Hd., BM&-18x 172
a7 805856 Z KEY, Parallal, 174 % 1/4 x 1-1/2
e 1674128 1 ARM ASSY., Spindle
38 oryTae 1 RIMG, Retaining, 34
40 1675992 1 PINION, Baval, {14 Tesath)
41 aE0231 2 WASHER, Thrust, 49/8d x 1-3/8 ¥ 111/8
42 1676725 1 WASHER, Curved
43 1930651 2 LOCKNUT, Hex, 3/8-16
44 1923220 2 BOLT, Carrfags, 3/8-16 x 1-1/4
a5 1923362 2 NUT. Hex Centerdock, 5/18-18 -
4B 1669575 2 SPACER, Braka
47 1916966 1 - LOCKWASHER, /2
43 1675435 1 WAESHER, Hardened, 1/2 x 1-1/4 x 318



Steering Group, Mechanical

A-TTER

simpﬁ'l:ifg

Apply rust preventalive ol to

steering whesl insert and shaft J-__
[

Rounded edges of
Retl. Mo, 15 must face
laward Ref. Mo, 16,

See page 10.

£
1—s
.-.--y"..,;‘;_"'"ﬂ.-" ‘o :
o ] 5 Jf
.‘.';. - 1;...--\...--'
- )
.’vﬂ{t ""';:‘.-
et

MNOTE: lise standard hardwara
torque spec. chart untess
atherwisze noted.



Mig. No. 1691017

Steoting Group, Mechanical

- Simplicily

Raf. Part
No. HNo. Oty Description
1 1820415 1 CAPSCREW, Hex Hd., 3/8-16 x 1-i/4
2 1917642 1 WASHER, Plain, 516
3 1816965 4 LOCKWASHER, /8
4 1816950 4 NUT, Hax, 3/8-16
& 1821210 1 CAPSCREW, Hax Hd., 3/8-16 x 1
<3 1675995 1 BRACKET ASSY.. Steering
7 1675998 1 FLATE, Stearing
B8 167077 1 BUSHING, Stearing
-] 1677936 1 TUBE, Steerng Hub
10 1921985 2 CAPECREW, Hex Hd., 3/8-16 x 34
11 Q27732 z RING, RETAINING, 38
12 1676010 1 SHAFT, Pinion & Coupling, Lower Steering
13 1917472 4 MNUT, Hex, 5M16-18
14 1917356 4 LOCKWASHER, 5ME
15 1918381 B WASHER, Plain, 516
16 1676014 1 DISG '
17 1921333 £ CAPSCREW, Hex Hd,, 516-18 x 1
18 1677538 1 BHAFT & COUPLING ASSY.
19 1622014 1 MUT, Hex, Jam, 5/8-18
20 1657047 1 CAP, Steering Whee!
21 1676468 1 WHEEL ASSY., Stasring
22 1676018 2 BUSHING
23 880231 2 WASHER, Thrust, 49/84 » i-38 = 1118
24 1676418 1 BOOT, Staaring Stem



sl'mp’lﬂlfll Steering Group, Mechanical

A= 1351

Base Pivol for steering shaft,
(Fef. Ho, 11, page 14}

Apply Loctite and
torque to 3340 fi. |bs.

Apply Loctite and Y of ¢
tarque tor 25-30 11, lbs ¥ o=
{2 places). N}j 12

2
Apply Loctite and
torque te 35-40 f. [bs.
Torque ta /.
12415 1t lbg. %
1 Turque to 45-80 it Ihs.

=

%

=
...-.._...._.__._.__...l_____f

[

=

—
P

. 33

Torque to -

|
4360 fi. |bs. ~ud MOTE: Usa standard hardwars

torque spec. chart unless
otherwise noted.

12



Mig. No. 1691250, 16971357, 1691380

[ J [ [ J
Stearing Group, Mechanical - s.l'mplﬂlly
Ref. Part
No. Ho. Qty. Baseription
1 1929977 2 CAPSCREW, Hex Hd_, 5A6-18 x 1-1/4
2 1676002 1 SHAFT & GEAR ASSY. (78 Testh)
3 - 1916050 5 NUT, Hex, 3/8-1&
4 1915065 7 LOCKWASHER, 3/a
1 1924040 i WASHER, Ptain, 13732
& 17005840 i PLATE ASSY, Gear w/Bushing (incl. fief. No. 18)
T 13214566 1 CAPSCREW, Hex Hd., 3/3-16 x 1-1/2
g 921133 3 FITTING, Lube
L] 1676018 2 BUSHING
10 1 CASTING, Steering {Not Serviced Separatsly)
(Sea Raf. Mo. 11)
11 1676022 1 HOUSING, Steering (Incl. Qty. 2 of Ref. Nes, 8 & 10)
12 1821210 L4 CAPSCREW, Hex Hd., %8-16 x 1
13 1 TUBE, Bushing (Not Servicad Saparately)
(Sea Hef. No. 15)
14 1676726 2 BUSHING
15 1676028 1 TUBE ASSY., Bearing (fnel. Ref, Nos. 13 & 14, Gy, Z)
16 1678007 1 BHAFT, Stearing Arm
17 1676455 1 BRACKET, Suppart
18 1700838 1 BUSHING, Plate Assy., Goar
19 18215 2 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
29 1678486 1 CLAMP, Bearing Tube
21 G32sTT 2 RIMG, Rataining
22 16755991 1 GEAR, Beval {14 Testh}
23 173668 1 WASHER, 1 x 1-3/& x 1116
24 18153584 2 WASHER, 1 x 1-5/8 x 1/64
25 1830844 2 LOCKNUT, Heox, Flange, 1/2-13
26 1676004 1 ARM ABEY, Stoering, Splined
27 1524650 1 WUT, Hex, Jam Centerlock, 1/2-13
28 1980206 3 WASHER, Plain, 17/32 x 3/4 x 5/54
o5 1920323 1 CAPSCREYY, Hex Hd., 1/2-13 x 1-1/2
a0 1678991 1 BALL JOINT
31 1930624 1 NUT, Hex, Jam, 1/2-20
32 1678582 1 DRAG LINK
as 1949252 1 NUT, Hax, Jam, 1/2-20
34 1678433 1 BALL JOINT
a5 1930245 1 NUT, Hex, Centerlock, 1/2-20
36 1828721 2 SETSCREW, Sq. Hd., SME-18 x 1/2
37 S05858 2 KEY, Parallel, 1/4 x 1/3 x 1-1/2
38 1674128 1 ARM ASSY., Spindle
39 27732 1 RING, Retaining, 34
40 1675042 1] FINION, Baval, {14 Taelh)
41 TEETTT 1 WASHER, Thrust, 1-3/8 Q.D.
42 1678725 1 WASHER, Spring
43 1830651 2 LOCKMNLUT, Hex, 3816
a4 1923220 2 BOLT, Cariage, 3/8-16 x 1-1/4
a5 _ 1923382 2 MUT, Hex Coantedock, 5/16-18
46 166857 2 BPACER, Brake
47 1916966 1 LOCKWASHER, 142
48 1675435 1 WASHER, Hardened, 1/2 x 1-1/4 x 316
49 2273140 1 CLAMP, naulated

13



Himplicity Steering Group, Mechanical

A-1611

Apply rust prevenlabive ol o
steedng whael irsert and shaft

NOTE: U= standarg hardwara
torque spec. chan unless
otherwise noted,

4



Mfg. No, 1691250, 1691357, 1691380

Stearing =roup, Machanical

Simplicity

Raf. Part
Neo. Ho, Oty Deozeriptionn
1 1920415 1 CAPSCREW, Hex Hd., 3/8-18 x 1-1/4
2 19248940 1 WASHER, Plain, 13532
3 "~ 1916985 4 LOCKWASHER, /8
£ 19165950 4 NUT, Hex, ¥&-16
& 19212140 1 CAPSCHEW, Hex Hd,, a/8-16x 1
B 1675955 1 BHACKET ASSY., Stesaring
ri 1675958 1 PLATE, Steering
B 157077 1 BUSHING, Sieering
g 1677938 1 TUBE, Steering Hub
10 1921965 s CAPSCREW, Hex Hd,, 5518 = 1
11 17008325 ] SHAFT & COUPLING ASSY.
12 1822014 i MNUT, Hex, Jatm, 5/8-18
13 1857017 1 CAF, Stearing Wheel
14 1676468 1 WHEEL ASSY., Steering
15 168171 2 WASHER, Thrust, 49/64 x 1-3/8 x 11E
1) G2TT3E 2 RIMNG, Retaining 348
1T 1676418 1 BOOT, Sleeting Stam

15



SI'ﬂlp’fﬂffl’ _ . Sieering Group, Power

Sew page 20

Appiy rust preventative o toe
stearing whee! nsert.

Bon page 20 for
component parts.

ALEE

——
Powar Stearing Linlt
Yiewed From Bottom

~ Tie hose Raet. ha,
14 to Ref. Mo, 17
o page 40,

22
Te Hydraulic
Valve Lubricala C-Ring with
ﬁéﬁ light il before assembly.

\ I
Torque to H
1215 in, Ibs.
Power steering bracket. -

Torqua 1o
200-225 fi. |bs. -

otherwise noted.

15

et

1262

MOTE: Use standard hardware
torque spec. charl unleas



Mfg. No. 1681018, 1691381, 1631528, 1681710

Steering Group, Power : sf.mﬂlm

FRef. Fart
MNo. No. aty. Description

1 1657017 1 CAP, SBteering Wheel

2 16764568 1 WHEEL ASSY., Steering

| T 1BVZEBG 1 STEERING LINIT, Hydrastatic

{Sue page 20 for companants.)

4 1920263 4 MUT, Hax, bi15-24

) 1817366 4 LOCKWASHER, 516

& 1674742 1 BUPPORAT ASSY., Steering Valve

7 1921210 2 CAPSCREW, Hex Hd., 3818 %1, Gr. 5

8 1918965 &£ LOCKWASHER, 378

g 19164950 4 MUT, Hax, 2216
10 1611788 1 HOSE ASSY., Hyd. (Valve to Cyl.)
11 1677159 1 BRACE, Cylinder
1z 1221969 2 CAPZCREW, Hex Hd., 3818 x 1-1/2, Gr. &
13 1923887 1 CAPECREW, Hew Hd,, 5f3-11 x 2, Gr. &
14 1611787 1 HOESE ASSY., Hyd. (Wabve to Cyl)
15 PRE23 2 FITTING, Hyd., 316-18 x 911618 - 00
16 1922015 1 MUT, Hex, 3f4-16
17 1685323 1 BALL JOINT ASSY,

(Inc. Ref, Nos, 20, 27, 26 & 30)

18 1675485 1 ARM ASSY., Stesring
19 1928721 2 SETSCREW, S5g. Hd., 511618 x 142
20 1960270 1 NUT, Hax, Lock, 3/4-15
21 905856 2 KEY, Parzllal, 1/4 x 1/4 % 1-1/2
22 G33008 1 HOSE CLAMP, SAE #10
24 1708655 1 CYLIMDER, Powesr Staaring
24 1923353 1 LOCKNUT, Hex, 5/8-11
25 TE7RE02 1 HOSE ASSY.. Hyd., (Valve to Cooler)
28 9250894 1 TIE, Ssl-Locking
27 1679566 1 SFACER
28 1519332 1 LOCKWASHER, 5/4
25 17954 2 FLUGE, Plastic
an 1880317 1 CAPSCREW, Hex Hed, 34-18 x 2-3M4, G1. 5
51 1676418 1 BOOT, Staering Amp

17



Simplicity " Steering Group, Power

Use Ee {Hef. No. 13) o held
wiring hamess ta steering calumn.

Apply rust preventative ol ta
13 steoring wheel inzer.

Power 5Teenng Unit
Viewed From Botlom

Seo page 20 (v
component parts.

T hosa (Ref. Ho. 14)
1o Ral, Mo, 17 on page 40,

To hydrable
valvg

Lubricate O-Ring with
18 fight ofl before assembly.

e Fower Sleering
Bracket - a8 page 4

18



Mig. No. 1697924, 16591926, 1681828, 16871953

Stearing Group, Power

. Bimplicily

Ref. Part
Mo, No. Oty. Dascription
1 1857017 1 CAP, Stasting Wheal
2 16768468 1 WHEEL ASSY., Stearing
3 1673686 1 STEERING UNIT, Hydrastatic
{Ses page 20 for components.)
4 1820263 4 NUT, Hex, 5f16-24
5 18917356 4 LOCKWASHER, 518
5] 1674742 1 SUPPCHT ASSY., Sleering Valve
7 1921210 2 CAPSCREW, Hex Hd., 2818 x 1, Gr. 5
a 1916965 4 LOCKWASHER, 3/8
] 1918950 4 MUT, Hex, 3815
i0 1611788 1 HQSE ASSY., Hyd, Malve to Cyl)
11 1677155 1 BRACE, Cylnder
12 1521065 1 CAPSCHREW, Hex Hd,, 38-16 x 1-1/2, Gr. &
13 1701011 1 TIE
14 1611767 ] HOSE ASSY., Hyd. (Valve s Cyl)
§1: BPELR23 2 FITTING, Hyd., &/16-18 x 91518 - 90 degres
16 1522015 1 WUT, Hex, 3418
17 1685323 1 BALL JOIMNT ASSY. {Inc. Ref. Nos. 20, 27, 28 & 30)
18 1704292 1 ARM ASESY., Steering
18 1821966 2 CAPSCREW, Hex Hd., 323-16x 718
20 1850009 1 WASHER, 13/32 x 1 1/4 x 318
ba | 168111 1 WASHER, 344 x1 3/3
22 Q2732 1 RING, Retzining, 3/4
23 232098 1 HOSE CLAMP
24 1706RES 1 CYLINDER, Power Sleenng
25 1675602 1 HOSE ASSY., Hyd., (Valve to Cooler)
26 226034 1 TIE, Self-Locking
27 1679556 1 ERACER
28 1671047 1 WASHER, /8 x 1
24 417954 2 PLUG, Plastic
aq 4927103 i RINGE, Belaining, &8
b | 1676418 1 BOOT, Staering Arm

19



SFmp’fﬂifl’ Steering Unit Group, Power

A-T15L

Torgue to

T
.,
MNOTE: Usa standard hardware “ - j Ek g @ Pang with a leter are inciuded in the corrssponding kitas

torque spes, shart unless s noiad undar Repatr Kibs. [fparl has bath letter and number,
otherwise noted. it Is avaliable individually or uz part of KiL



Mfg. No. 1691078, 1691381, 1691528, 1691710, 1681924, 1691028, 1651828, 1691853

Stesting Unit Group, Power

Simplicily

Raf. Part
No. No. Gty. Description
1 1679026 1 FLATE, Uppar Cover
2 _ 1879027 1 SPACER, Seal
a 1679028 1 BEARING, Thrust
) 1579028 1 EPACER
5 167031 1 PLATE, Ddiva
& 1678046 1 NUT, Hex, 5/8-18
7 1679025 4 BOLT, Special
= 1575054 1 BEARING
9 1679024 1 RING, Retaining
10 1679036 ] RING, Melening
" TG79032 11 CAPSCREW, Hex Hd.
12 1679033 1 COVER, Commutator
13 1679145 1 SFPACER
14 1679043 1 0" AING
15 1679044 4 LOCKHNLT, Hax, SA65-24
16 1679144 1 MAMNIFOLD, Part
17 1673040 1 DRIVE ASSY.. Hex
1B 1679037 1 MAMNIFOLD, Isolation
19 1675038 1 LINK, Driva
20 1675363 1 SEAL, Dust
21 15793654 1 FLLUG
2z 1707395 2 SEAL
23 1707594 b SEAL
Repalr Kits
A 1679042 PORT COVER & CHECK VALVE ASSY,
B 1705899 SEAL KIT
C 1678041 SPRING KIT
D 1678039 VALVE & RING KIT
E 1679047 NEEQLE AOLLER KIT
F 1575030 METERING ASSY. KIT
] 1675024 COMM, & BING ASSY. KIT
H 18TH035 RCTOR ASSY. KIT
I TEFI04E INPUT SHAFT ASSY. KIT
J TE79023 UPPER COVER ASSY. KIT
K 1685448 SEAL KIT {Contains Gy, 1 of Ref. No. 23

and Qty. 1 of Rel No. 22)

Note: Seal Kit (Ref. No. K] is for top seal replacement in
power stesning unit - do not disassemble tha complete
unit for this repair,

21



SFmp’fnify Enginé Group - Twin Cylindsrs

A-T"1304a

O twin Gylinder engine
placa cabla in hottom hola
{stamped #Z].

Sea a Kahler
distributor for
engine parks.

Torque to

1 ”"’5'\ o
ﬂl

Apply sealant oo all
nippte and elbow :nnnectinns,” u
Torque securely positioning lE

Lhe gnd ¢ap towards 1he rear id

and cantar of the tractor. Lock 12 I 20 HF only. MOTE: Use standard hardwara
in place with conduil nuts, 15 Torgue to torgue spec. chart unless

Ref. Mo, 18. 19 19-23 ft. Ibs. otherwise noted.

22



Mig. No. 1691018, 1691380, 1691381, 16871528, 1691714,
1691024, 1691026, 1687928, 16915953

- il [ J
Engine Grotp — Twin Cyiinders (18 & 20 HP} - slﬂlp’m”y

Bef. FPart
No. Na. aty. Description

1 172058 1 KMOE, Tapered, 38-16

2 1875873 1 HAMDLE, Throttla

3 1704335 1 BRACKET, Meounting, Throtlle Control

4 - 19560256 3 SCREW, Hex Hd., Slotied, Plastite, 1/4-10 x 548

5 980171 2 WASHER, Nylon, 41/64° 1D, x 1" O.0. x 1732"

[ 101025 2 WASHER, Plain, 58" ID x 1= 00 x 1/84"

7 F12808 1 FITTING, Luhe

8 1675805 2 JOURNAL ASSY. (Ind. E-Clips & Grease Fitings}

g 1678594 1 YOKE & TUEBE ASEY.
10 1674126 1 DRIVE SHAFT ASSY. {Incl. Bef. Nos. 7, 8, 9, 24 & 25)
11 1916950 7 NUT, Hex, &/8-18 {Qty. & oh 20 HP)
12 1918565 11 LOCKWASHER, &8
13 122785 3 BOLT, Camiage, 38-16 x 7/8
14 1821240 4 CAFSCREW, Hex Hd., 3/8-18 x 1(Qty. 5 on 1631017, 1991013}
i5 1821971 1 CAPSCREW, Hex Hd., 3%8-15 x 1-%4 (20 HF‘ anly)
16 1657346 1 CAP, Hex, 3/a8-18
17 1ETE40G 1 DRAIM, Qi i
18 1932849 2 NUT, Conduit, 2818
19 1923701 4 CAPSCREW, Hex Hd., 3%8-18 x 2 (Qty. of 3 on 20 HP)
20 1824356 8 WASHER, Plain, 12432 x 7-1/2 x 1/8 Thick
21 1674385 1 PLATE ASSY., Engine Base
22 1674264 4 MOUNT, Engine
prks; 1673453 1 FITTING, 29, a2
24 16780982 1 YOKE & FLANGE ASSY.
£5 1711515 1 YOKE
26 1677121 1 CLAMP, Sall Tighlening
27 1677042 1 INTAKE, Air
28 1933531 2 SCREW, Tiuss Hd. (Phitips), #10-32 x 142
29 1877213 1 CLIP, Doutsle
an 14268519 2 HUT & WASHER ASSY., #1052 (KEPS)
3 1924009 1 CAPSCREW, Hax Hd., 1/4-20 x 78
a2 1918964 1 [2CKEWASHER, 174
32 1821319 1 WASHER, Plain, 1/4
a4 1685359 1 MUFFLER, Exhaust (1691017, 1691018 enly)

1701288 1 MUFFLER, Exhaust (all except 16881017, 1691018)
a5 1666943 1 COVER, Manitold, R.H.
36 1635048 4 MUT, Flange, Lock, 5A16-18
a7 1666942 1 COVER, Manifold, LH.
3 1560235 4 SPACER, Mavilld Cowver
ag 1ET9R7TS 1 CONTRGL, Choke wfKnob
44 108475 1 CLIP, Bowdar:, Wira, 316
a1 1656268 1 CABLE, Throtthe
4z 1830651 1 LOCKHUT, Hex, 3'8-16
43 1930665 1 LOCKWASHER, Dishad, 38
44 1686703 1 ARM, Throttle
45 1 ENGIME, 18 HF Kohler
i ENGINE, 20 HP Kohler

45 1928653 1 CAFPSCREWY, Hez, Taplite, 3/8-16x 1 104 (1621380 thru 1691953}

CHOKE ADJUSTMENT
Held cheke knob on dash in and choke levet on carburetor
opan while Lghtening cabla clamp on engine.
THROTTLE ADJUSTMENT
1. O twin eylindar models, insert throttle cabla wire into
bartenn hole of spaed contral lever on carburetor,
2. Place throtle conlrel on dash in wide open throtle pesition
by pushing [ever against stop and then backing off by 1/
32 to 1AE". Rotate engine speed control lever on carbu-

retor against the hish speed stop. Theh securs throtte 23

cable in place with angine throtde cable clamp.
3. Move lhrottla contrgd lever through full rangs and back be
wide open throtle pasilion to check adjustment.
THROTTLE LEVER FRICTION ADJUSTMENT
1. A=zzemble throttle lever assembly. {Soo assembled view.)
2. Adjust nut (Ref. Mo. 42) to obtain betwaen 6 1o 12 be. fotee
required to rotate throtle handle (Faf. No. 2) when foree
Ts applied at knob {Ref. Mo. 1} in direstion of mtatien and
pependicular to throttle handle.



Srmplinﬂy Engine Group - Single Cylinders

.

..

®

36

A2

Torgue 1o
16-22 11 Ibs_ On single ¢ytinder engine

place cabla in top hole

[stamped #1).

Apply Lockiite to ofl
draln & nipple. Torgue sacyraly
& lock In glace with conduit
nut {Ref. Mo 251,

¥ 2
Front i
32 \® b @121 Blus mark on

rethber of réar isolator
Whtte rmark il

an mnghbar t
of front g
isolatar,

2] MOTE: Lse standard hardwara
torque spac, chart unless
athanvise nobed.

24



Mig. No. 1691250, 1691357

Engine Group - Single Cylindats (14 & 16 HF}

- Bimpliciry

Ref, Part

Na. No. Oy, Deacxiption

1 167EIE2 1 YKE

2 1678805 2 JOURMNAL ASSY,

3 1679677 1 SECTION, Caver

4 412808 1 FITTING, Lube

5 17015916 1 YOKE

B 1930416 2 SUREW, Taplite, #10-32 x 2/8

¥ 1701012 1 FAN, Hydro Pump

B 1702064 1 DRIVESHAFT ASSY.

a 1516965 12 LOCKWASHER, Spring, 3/8
10 18921210 B CAPSCREW, Heox Hd., 2816 x 1
11 1930851 1 LOGK NUT, Hox, 3/8-16
12 193065 1 LOCKWASHER, Dished Type, &8
13 TEEET03 1 ARM, Throide
14 172038 1 KMOEB, Throttle, &8-16 UNG
15 167673 1 HANDLE, Throttls
16 1704336 1 BRACKET, M., Throtile Control
17 10025 2 WASHER, Plain, 58 |.0N x 1" Q.0
18 acoi 2 WASHER, Nylon, 41/64 1.0, x 1" ©.0. % 1/32
12 1960256 3 SCREW, Slotted Hex Hd., Plaslite 1/4-20 x 5/8
20 1930531 ] SCREW, Phillips, Truss Hd. #10-32 x 1/2
21 153475 1 CLIF, Bowden Wira
22 1656268 1 CABLE, Throltls
23 1928919 2 NUT & WASHER ASSY., Keps #10-32
24 1579875 1 CONTROL, Choka
25 1332848 1 NUT, Conduil, 3/8-18
28 aO148S 1 NIFPLE, Pipa, 3/8 x 1
a7 1667346 1 CAP, Hex, 5/8-18 NPT
2d 13165850 & NUT, Hex, 3/8-16
20 1701511 1 PLATE, Engina Basa
aa 1921873 4 CAPSCREW, Hex. Hd., 3/8-16 x 2-3/4
ai 1960334 g WASHER, Plain, 15/32 1.0, 1-27/32 O.D.
32 17015560 2 ISOLATOR, Engine Mount {Front)
a3 1024856 8 SCHREW, Taplite, 51618 2 1/2
a4 1701549 2 ISOLATOR, Engine Mount, {Re=sr)
a5 1533850 1 CAPSCREW, Hex Whiz, Flange, 5M16-18 x 1-1/2
36 1656803 1 CLAMP, Mufflar
az 1673780 1 STRAP, Milg., Muffler
38 1827557 1 NUT. Hex Flatga, 5/16-18
a8 1700722 1 MUFFLER, Exhaust
40 18E5120 1 ELBOV, Exhausl
41 935040 2 CLAMP, Exhaust
42 1 ENGINE, 14 HP Kohler

1 EMGINE, 16 HP Kohler

CHOKE ADWNUSTMENT

Huld choke knob on dash in ahd choka lever on cartburetor open

whila lightening cable clamp on angine.
THROTTLE ADJUSTMENT

1. On single cylinder models, inser cable wire into top hole of

spead control lavar on carburakor,

the high spaed stop. Then secura throtfle cable in place
with engine throtille cable clamp.

3. Mowe throtile contral lever through full range amd back o
wida open throttle posifion to check adjustment

THROTTLE LEVER FRICTION ADWJUSTMENT

1. Assemble throttle lover assembly. (See assembled viaw.)

2. Place throtlle control on dash in wide open throttle paosition by
pushing lever against stop and then backing off by 1/32° o
111", Rotate angine speed cuntrol lever on sarburetst against

25

2. Adjust nut {Ref. No. 42) o oblain between B to 12 |bs.
fores required to rotate thottle handle fRef. No. 2) when
foree is appliad at knob (Ref. No. 1} in direction of rotation
and perpendicular o throtle handle.



Sfmplfci'ly - Fuel Tank Group

A-TT1EQS

Apply lhread sealant ! -
gnd torque to 12-15 ! —

in. Ibs. {S |:||I5u::a&s]1.--.____mB i *-‘.‘\ i
: Ty TN
/ f-"'

£9 '\-\\_\- = o
{ 3
! N rﬁ/ i /
‘-..\ J ;
'{ R‘“- / f
- it !
L ™o !
T - f
"~
b 4 . f
7 \ ~ Fi
~ {

MOTE ND. 1 e )

Agsemble with float towards '
tront & pivoting right Lo [eft. WOTE: Hse standard hardware

12 torque spec. chart unless
L 5 otherwise noted.
Fuel Tank Group
~. . A-"T1606
S,
-
.
Sy
' b

P,

T Fe=—

[

v " e
d . K=

L - /7 !

T “\‘\ [ f

-~ ¢/
~ - {
e ~ !

g
9
MNOTE: Liza standard hardware
torque spac. chart unless
stherwize noted.

26



Mig. No. 1691017, 1691018, 16891380, 1691381, 1687528, 1691710, 16071924,
16971926, 1681828, 16871953

Fuel Tank Group (18 & 20 HP) ' Ei’mplir.-ily

Ref. Part
Mo, No. Gty. Deacrlption
1 1678045 1 CAP, Gag, Vented
2 1685304 1 “FUEL TANK & FITTINGS
(Incl. Ref. Nos. 3, 4}
3 1554830 1 BUSHING
4 16574732 1 ELBOW, with Sereen
&5 O32TAT 1 TIE, Sol-Locking
& SE0RES 1 CLAMP, Hosza
Fi 18768561 1 HOSE, Fuel, 1/4 LD, x 45112 |G,
E 1330531 1 SCHEW, Truss Hd., #10-32 » /2
o 1605303 1 GASKET, Fual Sender
10 1685302 1 SENDER, Fue! Lovel
11 1917365 I LOCKWASHER
12 1360112 1 CLAMP, Hoza

“Order Part No. 1679220, Fuel Tank & Sondey, to receive Ral. Nos. 2, 8, 7,8, 9, 10 & 11.

Mig. No. 1691250, 1691357

Fuof Tank Grotp {14 & 18 HF)

Baf. Part
Mo, Na. Oty. Description

1 170 192 1 CAP, Gas, wiCauge

2 1701193 1 FUEL TAMK & FITTINGS {Incl, Ref. Nos. 2 & 4}
a 1654930 1 BUSHING

4 1674792 1 ELBOW

= 935747 1 TIE, Saif-Locking

g inz229 1 MEMDER, Hoss

7 100923 1 HOQEE, Fuel, 1M LD, x 50-1/2 LG.
g 860265 ] CLAMP, Hose

4 18680112 1 CLAMP, Hose

27



Bimplicity Brake Control Group (14, 16, 18 HP)

AT 13540

Muts must
be togather.

Chamter an 1.0, must face
autward towards R.H. side.
1

i Ground speed control

link {Sea Raf. No, &1
page 30}.

MOTE: Use slandard hardware
torque spec. chart unless
oiherwise notad,

28



Mig. No. 1697017, 1591250, 1691357, 1601380, 1691258, 16371924

Brake Control Group (14, 18, 18 HP)

Simplicity

Ret. Part
No. HNo. Qty. Dezcription
1 1676171 2 SPRING, Comprassion
2 1677TS b NUFT, Large Flanga, 1/2-13
3 "~ 1918851 2 NUT, Hex, 1/2-13
4 1676187 2 SUPPORT, Actuator
L 1676212 2 ACTUATOR ASSY.
& 1585332 z ROD ASSY. (incl. Aef. Nos, 35 & 38)
7 1676169 4 SPRING, Extension
] 16TE16E 2 BRAKE SUFPORT ASSY.
a 1676167 4 BRAKE SHOE & PAD ASSY,
10 1676168 2 SPRING, Extension
11 1675170 L SCREW ASSY., Brake Adjusting
12 1921210 8 CARSCREW, Heox Hd., 3/8-18 x 1
13 1916485 g LOCKWASHER, 3/8
4 1676282 2 PLUG
15 16575815 1 LEVER ASSY., Braks, L.H.
b= 1575305 2 BUSHING, 1-1/4 x 1-3/4 x §
i7 S33701 z PLUG
18 1GTH307 i ROD & PLATE ASSY. Lock
19 g21133 1 FITTING, Luba, 1/4" Ditiva
20 1917356 2 LOCKWASHER, B/16
b | 1421332 1 CARSCREW, Hex Hd., 5818 x =44
22 BI2TZE 1 RIMG, Retaining
23 1923341 2 CAPSCREW, Hex Hd., 1/4-20 ¥ =44
24 1916564 2 LOCKYWASHER, 1/4
25 1578488 1 SUPPORT, Peds|
26 1578485 1] PAL, Pedal
27 1924840 3 WASHER, Plain, 1332 x 7/8 x 5/64
23 1674407 1 LEVER ASSY..Brake
29 1928721 1 SETSCREW, 5q. Hd., 5H16-18 x 12
an 1676351 1 EPRING, Extension
a1 1918447 2 FiN, Cotter, 332 x 3/4
az 1676289 2 SUPPOHRT, Brake Cross Shaft
a3 oOR123 1 KEY, Woodnif #&
a4 1673446 1 BHAFT ASSY., Brake Pivot
as 1676345 1 SPACER, Special
36 1922755 1 WASHER
37 1676348 1 ROD, Brake
38 153058 1 PN, Braka Rod
LT 1930595 1 CAPSCREW, Hex, 5/16-18 x 1-1/4
40 1936048 2 NUT, Hex, Flanga Lock, 5/16-18
41 1918451 2 PIN, Cotter, 1/8 x 3/2

29



sfmpliﬂily Transmission Control Group (14, 16, 18 HP)

A-""1365

IR Farking Brake 7

Lever Stop /38
S, % .

Ingide Frame

Maunts in
Ref. Mo. 18
on page 28.

NOTE: Lze standard hardware
torque spec. chart unleas
clhenwise notad,

30



MIg. No. 1681017, 1691250, 1891357, 1691380, 18971528, 1681824

Transmission Control Group (14, 16, 18 HE

Simplicity

Ref. Part
No, Ho. Oy, Descriptian
1 1876374 1 KNOB, Parking Brake
2 1676377 1 BOD, Parking Brake
a3 1675402 1 GPRING, Toralen
4 1916265 4 LOCKWASHER, /8
] 1916950 5 NUT, Hax, A/8-16
& 1923380 1 PIM, Catter, 116 x 3/4
7 1924381 2 WASHER, Plain, 1/2 x 1-1/4 x 5/6d
B 16E8E681 1 WASHER, Curved, 12 x 1 x 1/54
a3 1875307 1 SPRING, Torsion
id 1824650 1 WUT, Hex, Contarlock, Jam, 1/2-13
| 1676303 1 LEVER ASSY,, Hyd. Contrel [Ing. Aef. Noa, 12 & 13)
12 1 LEVER ASSY., Hyd. Cuntrol (Not Serviced Separately)
13 1674254 1 BEARING SLEEVE
14 1705828 a2 DISG, Friction
15 1702518 1 SHAFT, Plvot
1& 1821966 2 CAPSCREW, Hax Hd., /8-18 x 718
17 916937 1 PIN, Spring, 1/4 x i-1/44
18 1831800 1 BOLT, Camiage, 5M&-18 x 1-34
19 1518213 1 NUT, Hex, 7H6-14
20 1918129 1 LOCKWASHER, 7r15
21 1935041 1 NUT, Hex, Flange, Whideck, 7/15-14
22 167E33 1 STUD
23 1918481 2 PIN, Cotter, 1/8 x 374
24 1675537 1 SHOGCK ABPSORBER (Speed Cantrol)
25 1676352 1 SPACER
28 1672408 1 LEVER, Parking Brake
£7 1 7ATE 4 NUT, Hex, 56
28 1917356 4 LOCKWASHER, 5M1&
29 1676316 1 LEVER ASSY., Contrel
a0 1930651 2 MUT, Hex, Centarlock, 3815
E¥ 153081 2 SPACER, Ralchet Cage
32 1677065 1 ROD, Hydro Sontrol
33 1960223 1 BOLT, Camfage, 5818 x 1-1/4
34 1921224 1 CAPSCREW, Hax Hd., 516-18 x 1-1/2
85 1677757 1 BRACE, Hydro, Gontral
a3 1674237 2 WASHER, Lug
ar 1820415 1 CAPSCREW, Hex Hd., %818 x 1-1/4
38 1624940 4 WASHER, Flain, 13732 x 7/B x 5/54
29 19650237 1 SPACER, 25/%4 x 5/8 x 14z
40 TET4419 1 CAM PLATE, Hydro. Lever
41 1674732 1 ROD, Ground Speed Controt
42 1918447 2 PIN, Catter, 332 x 214
43 16757495 1 EPACER
14 1980335 1 MLIT, Hex Flange Leck, 5/8-16
45 157168 1 SPACER
45 1677746 1 BPHING, Compression
47 1850020 1 WASHER, Ptain, 21/22 1D,
48 1516622 1 NUT, Hex, 1/4-20
49 - T9IERE4 1 LOCIKWASHER, 1/4
&0 1678837 1 ROD HYDRL., Canbrol
a1 1676375 1 SPACER, Parking Brake
&2 1931320 1 BOLT, Camiags, 1/4-20 x 1-1/4
&3 1831335 1 BOLT, Camiage, 518168 x 1
54 1159328 & WASHER, Plain, 11/22 x 34 x 118
55 1678343 1 LEVER, Speed Control
GG 1676743 1 KWOB, Speed Controt
57 1421971 2 CAPSCREW, Hex Hd., %8-16 x 1-844

K3 |



siﬂlpll-ﬂffl’ Brake Controf Group (20 HFP)

Bie"" 1255

‘@?\3,._._ Lock nuts

Z tegether.

™ ~Ground Spead Contral
i Lever (see page 36).

NOTE: L=e standard hardware
torque spec. char unless
atherwise noted.

32



Mig. No. 1697018, 1691381, 1691710, 1691926, 1621528, 1591953

s. i [ J
Brake Control Group (20 HF) - !Mp’lﬂlfy
A, Part
Ne. ta. Qty. Dreacription
1 1676171 2 SPRING, Compression
2 1677715 2 NLIT, Large Flangs, 1/2-13
Z 1916851 2 MNUT, Hax, 1/2-13
4 1BTE1ET 2 SUPPORT, Actuater
s 1676212 2 ACTUATOR ASSY,
g 152054 1 PiN
Fi 1B67E169 4 SPRING, Extensicn
-] 187E155 2 BRAKE SUPPORT ASSY.
4 1676167 4 BRAKE SHOE & PAL ASSY,
10 1676168 2 SPRING, Extension
11 1676170 g SCREW ASSY., Brake Adjustng
12 1821210 -] CAPSCREW, Hex Hd., 3/8-16 x 1
13 1916065 a LOCKWASHER, 48
14 1676252 P FLUG
15 1818451 4 PIN, Cotter, 1/8 - 214
15 1676345 2 ROD & PLATE, Brake
17 1824240 4 WASHER, Fizin, 1432 x 7/8 x 584
18 1675307 1 ROD ASSY., Lock
19 a05123 2 KEY, Woodruit o
20 1528721 2 SETSCREW, Sq. Hd., BMB-18 x 142
21 1674410 1 ROD ASEY,. Pival Plate
22 1675306 b BUSHING, A4 x W8 x1
23 1675305 2 BUSHIME, 1-144 x1-2 x 3
24 1675815 1 LEVER ASEY., Brake, L.H.
25 #1133 1 FITTING, luba, 1/4 “ Drive
26 1917356 1 LOCKWASHER, 518
=7 1821332 1 CAPSCREW, Hex Hd.
28 932726 1 RING, Retaining
20 1BTERET 1 SHAFT ASEY., Brake, R.H.
30 191 GRE4 4 LOCKWASHER, 1:/4
31 1923341 EC CAPSCREW, Hex Hd., 1/4-20 x 284
32 1675328 1 SUPPORT, Lock
33 1676350 1 PAD, Pedal, Inmer
34 1935041 1 LOCKNUT, Hex, Whiz, 7/158-14
25 1675814 1 LEVER ASSY,, Brake, R.H.
35 1820677 1 CAPSCHREW, Hex Hd., ¥H16-14 x 1-1/4
T 1675337 1 SUPPCRT, Pedal Lock
30 1674423 1 PAD, Padal
ao 121960 1 CAPSCREW, Hex Hd., 1/4-20 x 1
40 1675330 1 SPACER
q41 1675336 1 LOCK, Pedal
4z Q27T 1 RING, Retalning
43 1860714 1 WASHER, Plain, ard
44 1671737 2 BUSHING
45 1674448 1 SHAFT &% LEVER ASSY., Bake Pivet
45 18702849 2 SUPPORT, Brake Cross Shaft
17 1676345 1 SPACER, Special
48 1674407 1 LEVER ASSY., Brake
49 1676347 1 LEVER ASSY., Brake
50 1676351 2 SPRING, Extension
| 1685333 2 ROD ASSY., {lncl. Ral. Nos. & & 53}
o2 1918447 1 PIM, Cotter, 3732 x ad
B3 1922755 1 WASHER, 13532
54 1820555 1 CAPSCREW, Hex, 5M6-18 x 1-9/4
55 1835048 2 MUT, Hex Flangelack, 5H6-18

33



Limplicity

Fransmission Control Group (20 HP)

A" 1367

Early Modals

Mounts in Ref. Mo, 21
Ref. No. 18 on page 32.
on page 32, 27

if:
a3

7 Q Parking Braka%@/ B4[1 Insida
” = Lever S}tup % 3 .’7Frame

Frame S 4

I 9
wishy T ¥
4 5 G

Pust pivet fresly 1" E:;a:;eassy

Group
B8

Add adhas(ye
before assembly

Rod end
o roar.

MOTE: Lkse gtandard hardware
lorque speg. chart unlass
atherwise noted,

34



Mig. No. 1631018, 1691381, 1691710, 1691825, 1691628, 1651653

Transmission Conpkrol Group (20 HP)

Simplicity

Raf. Part
Ho. Neo. Gy Pescription
1 1675374 1 KHOB, Parking Braks
s 1676377 1 RN, Parking Brake
a3 1676h482 1 SPRING, Torsion
4 1916565 4 LOCKWASHER, 3/
g 1915550 5 NUT, Hex, 3/s-18
3] 1523360 1 PiM, Cotter, 1118 x 34
7 18243671 z WASHER, Plain, 1/2 % 1-1/4 x 5/54
B 1658681 1 WASHER, Curved, 1/2 x 1 x 1/84
a 1676307 1 SPRING, Torsion
10 1924650 1 NUT, Hex, Centerock, Jam, 1/2-13
11 16THIG3 ] LEVER ASEY., Hyd. Control {Incl. Ref. Nos. 12 & 13)
12 ] LEVER ASSY., Hyd. Control (Mot Sarviced Soparately)
13 1674254 1 BEARING SLEEVE
14 1705828 2 DISC., Friction
15 1702518 1 SHAFT, Pivet
16 1021966 P CAPECREW, Hex Hd., 3/8-16 x 7/8
17 HES3T i FIM, Spring, 174 x 1-1/4
18 1231800 1 BOLT, Camiags, 51618 x 1-3/4
1] 1918213 1 MUT, Hex, 7Hi6-14 -
20 19181898 1 LOCKWASHER, 7M5
21 1935041 1 MUT, Hex, Ranga, Whizlock, 7/16-14
22 167633 1 STUD
23 1918451 2 PIN, Colter, 1/8 x 8/4
24 1675537 1 SHOCK ABSORBER
2R 1676382 1 SFACER, 518
2B 1706533 1 RCD, High-Low Contral, Upper
27 1947372 B NUT, Hex, 5M&
28 19173586 1 LOCKWASHER, 516G
28 1E7E5316 1 LEVER ASSY, Conlrol
a0 1930581 2 NUT, Hex, Centerdock, 3/f8-16
31 153081 2 SPACER, Ratchet Cage
32 1677060 1 RO, Hydre Contmsi
33 196022% 1 BOLT, Carfiage, SA&"-18 x 1-1/4
34 192123 1 CAPSCREW, Hex H4,, 51618 x 1-1/2
a5 16763723 1 RGO & BRACKET ASSY., D, Lock
36 1922837 2 CAPSCREW, Hex Hd,, 1/3-20 x 1-1/2
a7 1921318 2 WASHER, Plain, 17/64 » 53 x 3/4
3 1930642 2 LOCKNUT, Hex, Flange, 1/4-20
29 1679403 1 LEVYER, Parkdng Emke
40 1675375 1 SPACER, Parking Brake

For Ref. Nos. 41-T9, see naxt page.

35



Si'mp!fnily

Transmission Controf Group {20 HP)

A="T106T

- Early Models

Ingide
3 Frame
=7
L
3
21 56
bMust pivet freely Grease
alter assy. before assy.

3/;9/202’22
7
N

57 Magnts in
Rel. Na. 21

hWounts in A
Ref. Np. 1B an page 32. o
@R page 32, 27 froad |5I'ké
r "
' FE |
28 Soe Dash =
Group

63

Add adhesive
before assembtly

e

MOTE: Use standard hargware
tarque spec. chart unless
olherwise noted.

36



AMig. No. 1601018, TEQT3RY, 1891710, 1691828, 1601828, 1691952

Transmission Gomtrol Group (20 HP)

- Simplicily

Raf, Part

M. Ho. Oty Description

41 1674831 4 BEARING HALF, Outer

42 . 16746882 2 BEARING HALF, Center

43 1223141 1 CAPSCREW, Hex Hd, 5/116-18 x 2-3/4

44 1676821 1 HOB ASSY., Hi-Lo Contral, Lower
1700204 1 ROC ASSY., Hi-Lo Controf, Lower

45 1676371 1 PAD, Foot, Differential Logk

46 158385 1 RING, Rataining "E"

47 1535048 & LOCKMUT, Hex, Fiange, 5/16-18

48 1921160 3 CAPSCREW, Hex Hd., 8/16-18 x 2-1/4

493 1575708 1 GRIP, Handle, Hi-Lo Gontrol

L) 1677757 1 BRACE, Hydro Contrel

Bl 1574237 2 WASHER, Lug

g2 1520415 1 CAPSCREW, Hex Hd, 3/8-18 x 1-1/4

&3 1524940 4q WAEBHER, Plain, 13/32 x 7/8 x 5/84

E4 1960237 1 SPACER, 25/54 x 5/8 x 13/32

BE 1931334 1 BOLT, Carfags, 5618 x 7/8, Gr. 5

5B 1518347 4 FIM, Cotter, 3/32 x 344

Ly ) 1674236 2 ROD, Graund Speed Brake

L] 1923362 1 NUT, Hex Lock, 5/16-18

L3 16765823 1 PLATE, Pival

Bl 1960238 1 SPACER, BA6 x 5/8 x 7/32

a1 1675795 1 SPACER, 21/84 x 5/8 x 112

B2 18916522 1 WUT, Heax, 154 = 20

&3 1915364 1 LOCKWASHER, 1/4

84 1911571 s CAPSCREW, Hex Hd., 2/8-18 x 1-3/4

85 1921320 1 BOLT, Carniage, 1M4-20 x 1-1/4

-] 1931335 1 BOLT, Gamiage, 511618 % 1

&7 1678837 1 RoD, Hydro Contred

213 1918326 g WASHER, Plain, 11/32 x 34 x 176

&9 1674415 ] CAM PLATE, Hydro Lever

Fit) 1980020 1 WASHER, Pi=in, 21/32

7i 1677746 1 SPRING, Campression

72 157168 1 SPACER

7a 1860339 1 LOCKNUT, Hex, Flange, 3/8-16

74 16578848 1 LEVER, Shift Cantral

75 1676743 1 KNOE, Spesd Contml

78 1921325 1 CAPSCREW, Hex Head, 5818 x 1

Y 156202 1 SFRING

K3 1703900 1 SPACER

74 1815381 [ WASHER

For Aael. Nos, 1-4D see pravious page,

* Early Model Rod Assembly - soe illustration on page 36
* Lator Model Rod Assembidy - see lHustration on page 36

37



Hydrawlic & Hydrostatic Pump

Sfmplil:ily

Ta L

24

A-T1368

Rel. Nos. 1 thru 5 and
-

PR 12 assembled to Tubinel Cover
~ /
T,

it

T

Torgue to 25 %
o 30 . Ibs.
N 12

et

From
Transaxle

Housing

Red. Mo, 16 assembled,

MNOTE: Use standard hardware
torgue spec. chart unless
otherwise noted,

i3



Mig. No. 1691017, 1691380

d J [ ]
Hydraulic & Hydrostatic Fump - SImplmlly
Raf. Part
MNe. Na. Oty. Description
1 1360126 1 PUSH WUT, 174
2 1521318 2 WASHER, 17/584 x 58 x 3/64
3 1675567 1 ROD, Hydrostatic Release
4 1704575 1 GHIP, Raleaze Handle
5 153010 1 SPRING
8 92773 1 RING, Retaining Ext. (.888 Shaft LD., Early Models)
g27103 1 RING, Retaining Ext (625 Shaft LD., Later Models)
7 924135 1 0 RING
8 1702093 1 HYDROSTATIC FUMP (See pags 44 for paris breakdown.)
L=} 1950233 4 SPACER, Mounting
10 1916865 4 LOCKWASHER, a8
11 1922648 4 CAPSCREW, Hex Hd., 3B-16 2 4
12 1669054 2 FITTING, HYD, 7814 O.R. x 5/8 80
13 1678214 ] CLAMP, Hose
14 1677011 1 HOSE, HYD., 5/3 Praformed
15 1674218 i HOBE, Hyd., Retum {Caoler ta Pump)
16 1E6TEELE 2 GROMMET, Rubber, 548" x 1-1/8" O.D.
17 B22hz2z 1 FITTING, Hyd,, 91618 O.R. x 9/15-18
15 170B653 1 SPRING, Tension, Hydrostatic Release
19 1675960 2 CLAMF, Oil Coolor
20 1700692 2 SPACER
21 1960308 2 SCREW, Flastite, /4 x 1-1/2
22 16THART 1 COCLER, Ol
23 1674217 1 HOSE, Retum, (Lift Valve to Coclen)
24 171465 1 FITTING, Hyd_, 81818 Q.R. x 1/2
25 1674216 1 TUBE ASSY., Hyd. (Fump to Lift Valve)

39



Simpll'nily

Hydraulic & Hydrostatic Pump

A-""T3E8

NOTE: Lize standard hardware 23
torque spec. chart unless

otherwise noted. /@J

FRONT | 27

2

Apnply coat of grease ova

24

Tighlen ail filtler 34 wrn
aHer filter saal makes
contact with base.

Fram Power
Steering Valve

Fowar Steering Unlt
Viewed From Hottom 1

To Lilt

™" Spray with O-ring sealer to aid
Yalve

pesitioning during assembly,

To Fower
Steering Valva

N~ - '\ :
P \ ™
e Torgue ta
24 From Lift >
4 vave - ..“%‘E-E{Il ft. |bs.

From Power

Steering Valve
70 S
QuUT

|
- 4
= lipsg® ¢
=EEEE 1B, o -
TEEEZE |, 80
ErEEEE s i
N G Bl
@ B2 -
£ ' | - .
“ ) X . Conoter
Ty .
p Housing

Ref. Mo. 11 assambled,




Mifg. No. 1631018, 1621381, 16891528, 1681710, 1691824, 16971928, 1691928, 160971953

Hydratdic & Hydrostatle Pump

Simplicily

Raf. Part
No. Mo, aty. Description
1 1702093 i HYDROSTATIC PUMP
(Sea pa. 44 for parts breakdown)
z B24135 1 “O" RING
3 2 i b 1 RING, Retaining Ext. {.688 Shaft I.0., Eady Modals)
27103 1 RING, Retaining Ext. {.625 Shaft I.0., Later Modals)
4 1960233 4 SPACER, Maounting
5 15928648 4 CAFECHEW, Hex Hd., 3/B-16x 4, Gr. 5
) 1918966 4 LOCKWASHER, =/8
¥ 1666654 2 FITTING, Hyd., 7/8-14 .1 x 578, 30
g BB0266 8 CLAMP, Hose
& 1877011 1 HOSE, Hyd., 5/8" L., Preformed
g 1674218 1 HOSE, Hyd., Rabum {Coaler to Pump)
11 167GE48 2 GROMMET, Rubbar
12 171465 1 FITTING, Hyd., 21618 OR. x 1/2
13 L bl e ) 1 FITTING, Hyd. 9/18-18 O.R. x 3f16-18
14 1675960 2 CLAMP, Qi Cooler
16 1700882 2 SPACER
16 18980308 2 SCREW, Flastite, 1/4-20 x 1-142
17 1874754 1 TUBE ASSY., Hyd. (P.5. Valve to Lift Valva)
18 1675987 1 COOLER, Cil
19 1675600 1 TUBE ASSY. Hyd. (Pump to Power Stearing Vaive)
20 1ET47ER 1 FITTING, Hyd., Tae, 1/2 x 1/2 x 36
oy 1674766 2 HOSE, Hyd., Retum
TEF 1960126 1 PLUEH NUT
23 1921315 2 WASHER, 17/84 x 5/8 x 2/64
24 167H667 i RGO, Hydrostatic Release
25 17045F5& 1 GRIP, Releass Handle
26 153010 1 SPRING, Tension, Hydro Relezsa
2T 1706553 1 SPRING

*Useel on 1691528, 1591924 only.

41



SFmplil:ily Hydrautic & Hydrostatic Pump

A=""18T0
-~ Ref. Mog, 1 thrv S and
P ~— 20 assembled to Tunrel Coner, Tighten oil filler 34 tum
o @ aftar filter scal makas
contagl with basa,

Mote: indax Aef Mos 16 & 18
at the 2:00 position (apprenc) when
viewing pump from frent.

Spray with Chring sealer to aid
positioning durig assembly.
14

Lubrcala hose with hjrdrauh‘c_cil for
easier assembly onto fing, ———

NOTE: Usa standard hardware
torque spec. chart unless
otherwise noated.

42



Mig. No. 1691250, 1691357

Hydraulic & Hydrostalic Pump

Simplicily

Ref. Part
No. Na. Qty. Dascription
1 1960128 1 PUSH NUT, 1/4
2 18213149 s WASHER, 17/64 x 5/8 x 3/84
3 1676567 1 RD, Hydrostatic Relaas=s
4 1704575 1 GRIF, Release Handle
5 153010 1 EPRING
o Q27731 1 RING, Retaining Ext. (.38 Shaft [ D, Eardy Models)
227103 1 RIMNG, Retaining Ext. (625 Shzft LD., Later Models)
7 224135 k| "™ RING
B 1702083 1 HYDROSTATIC PUMP
(See page 44 for parts hreakdown.)
] 1960233 4 SPACER, Mounting
10 19168965 4 LOCKWASHER, 3/8 -
1" 1922548 4 CAPSCREW. Hex Hd., 2/8-16 % 4
12 1660054 2 FITTING, HYD., 7/3-14 O.R_ x 5/ 80
13 S60266 4 CLAMP, Hosg
14 1677011 1 HOSE, HYD., 58 Prefomed
15 1700832 1 HOQSE, Hyd., Ratum {Cooler b Pump)
1E 1675387 1 ELBEOW, S0 Barb 3/4-16 x 1/2
17 224403 1 FITTIMNG, Hyd., 9f16-12 Q.. x 3/4-16 St. Fare
18 1811787 1 HOSE ASSY.
13 167578 1 ELBOW, Hyd, Male Swivel, ¥i6-18 O.R. x 9M16-18
20 1706553 1 SPRING, Tension, Hydrostatic Release
21 3 TIE, Self-Locking

1701

43



simplieﬂq ) Hydrostatic Pump

AT 1370

See Hydraulle &

Hydrostatic Pump Groups,

Flat
Side

Input Shatt
Rotztion

Sean From
Front

Parts with a latler are includad in
Ihe corresponding kit as noted
NOTE: Use standarg hardware under Repair Kits.
torgue spes. chart untess
atharwise noted.

44



Alf Modafs

5 i
Hydrostatic Pump IMF’M
Ref. Part
HNo. Ho. Qiy. Desgcription
1 1678975 1 HOUSING ASSY. (Ind. Ref. Nos, 49, 45 & 44)
2 _ 1EE2i54 1 SHAFT, Trumnion
3 1652231 i BEARING, Ball
4 16TE2AT 1 SHAFT, Pump
5 1873533 1 FLATE. Swash
[ 1B5222G 3 FiM, Sping
7 1873532 2 PLATE, Thrl
8 1673535 2 BLOCK, Cylinder
g 1652217 2 FLUGE, Hex Hd,
10 221534 2 "OF AING
11 1652216 4 KIT, Shem Pack
12 1700813 1 EPRING, Ael. Vale
1678986" 1 SPRAMNG, Hal, Valve
13 1652214 2 CONME, Rel. Valve
14 1652213 4 PLUG, Pipa
15 1652212 2 SCREW, 12 PL
186 1852207 1 0" RiMG
17 1678885 1 GEROTER
18 1678684 1 FIM, Shraight
19 1678983 1 HOUSING, Charge Pump
20 1678979 ] BEARING, Rclier
| 16788581 1 SEAL, Lip
22 1920415 2 CAPSCGREW, Hox Hd., H6-16 x 1-1/4
Z3a 92753 2 CAPSCREW, Hex Hd., #/16-14 x 2
24 1652201 a WaASHER, Flat
25 TET1234 1 FILTER ASSY. 228" Lony (1699280 & 1691357}
1650954 1 FILTER ASSY. 3.75" Long {All models axcept 1691250 & 16913570
26 1671699 i UMM, Filter
27 1852196 2 TOF RING
28 1652197 2 PLUG, Hex Hd. {tnel, Rel. No. 27}
28 16871665 1 PLUG, Pipe {Ind, Rel. No. 27}
30 1923701 4 CAPSCREW, Hex Hd., &'B-16 x 2
31 16522553 1 SPRING, Rel. Valve
32 1678879 2 BEARING, Roller
33 16578980 1 SECTION, Canler
34 1652223 1 PLATE, Valve {Pump)
35 1652234 2 PIM, Headless, SL
36 1652189 i PLATE, Valve {Motor)
a7 1652221 2 "OF AIMG
38 1652280 2 RING, Sack-Up
30 1652219 2 OF RING
40 1 SHAFT. Muolor (See Ropair Kit “E7)
41 1652185 2 FiIN. Headless
42 16521564 1 GASKET
43 1852251 2 BEARING, MNeedle
44 1662234 2 SEAL, Lip
48 1682235 2 YWASHER
46 1852192 2 HING, Retaining
47 1852183 1 SHAFT, Trunnkan
48 1678977 1 BEARING, Ball
45 1652252 1 SEAL, Lip
Repair Kits
A © 16709584 CHARGE PUMP KIT (Incl. Ref. Nos. 16, 17, 14, 19, 20 & 21)
B 1673537 CHECK VALVE ASSY. (Incd. Asf. Nos, 57, 38 & 38
c 1Tooaz— -RELIEF VALVE KIT (fncl. Aef. Nes, 5, 10, 11, 12 & 13)
1678890 RELIEF VALVE KIT {[nc). Fef. Nos, 9, 10, 11, 12 & 13}
[ 1673538 RELIEF ¥ALVE KIT {[ngh. Ref. Nos. 9. 10, 11, 15 & 31
E 1703993 SHAFT & SHAP RING KIT

* Used on Sundstrand Model 001256 Serial No. 08-86-32 or lass.
** Used on Sundsirand Model 50-1256 Serial No. DB-86-33 and greater or Sundstrand Model 50-1267.

45



Sir'mpfinﬂy " Implement Lift Group

A= 160

iy

EF K

L LR
LT LGt
- . H -.

Early Models Ta Oil
1699017 & 1691018 Only Cooler
Sealant 13 From Hydro Pump
W3 on 18 HF Models.
\ From Power Stesring 20
24 17 g |on 20 HP Models,

MNOTE: Usza standard kardwara
torque spec. chart unlass
otharwise noted.

45



Alf Modefs

implamant Lift (roup

Simplicity

Raf, Part
Ho. Ho, aty, Descrptian
i 171165 1 KNOB, Control Hardle
2 15650106 1 SCREW, Plasfita, 1/4 x 1
3 1675970 1 CONTROL LEYER ASSY.
4 g27789 2 RING, Retzining, "E" Type, 3/15
a 927793 2 RING, Retaining, “E- Type, 5/
-] 175731 1 ELISHING, Nylon, 41/647 LD, x 48/534* 0.0 x 1-1/2"
7 1678100 1 WASHER, Spring
& 1925359 2 SCREW, Tapfite, 5/M16-18 x 34
a 1675974 1 BRACKET, Support
i0 1675875 1 SHAFT, Conbrol Support,
rh| 828812 2 FITTING, Hyd,
1z 1702382 i HOSE ASSY., Hyd, (Valva to fronl of strg, cyl)
13 16751567 1 HMOEE ASSY., Hyd. {Valvs to rear of stro. ayl)
14 920125 1 FITTING, Pipe Plug (1681017 & 1691018 only)
15 1960033 2 CLIP, Hajrpin
16 171650 2 PIN, Yoke, 548 x 2-1/18
17 218766 1 FITTING, Hyd. [y, 2 on 16891017, 1851018 only)
18 §925094 1 TIE, Plastig
18 1921877 2 CAFPSCREW, Hex Hd,, 5618 x 1-1/4
20 1670728 2 BEARING, Lilt Shaft
21 1823362 ? LOCKNUT, Hex, 5A6-18
22 TGT4425 1 LIFT- ASSY., Cylinder
23 834712 2 "E" RING, Ext.
24 1685347 1 CYLINDER, Hyd., Lift {ncludes Ref. No. 13)
25 1676397 1 FITTING, Hyd.
26 1675785 1 FITTING, Hyd.
27 1916622 2 WUT, Hex, 1/4-20
28 1916864 2 LOCKWASHER, 1/4
29 1674852 1 VALVE ASSY., Control {Incl. Ref. Nos. 35 thiu 47)
20 824403 1 FITTING, Hyd,
3 1876274 1 PLATE, Valva Mount
3z 1831323 2 BOLT, Camiage, 1/4-20 x 2
33 1675944 i ROD, Contral
a4 1960020 1 WASHER, Plain, 21/32 1.0, x 1-1/4 Q.0 x 1116
a5 1673834 1 GAP, Valve Assy.
*38 1673337 1 RING, Retaining
ar 1673833 1 SPACER
as 1673835 1 SPRING
28 1573B36 1 WASHER
40 174137 1 BUSHING
41 1679142 2 “O" RING
42 1667825 2 o RING
42 1679138 1 WIPER, Serapar
44 174131 1 PLUG & O-RING ASSY. (Incl. Ref. Mo. 45)
*45 174133 i "' RING
46 174134 1 SPRING
47 174130 1 PLUNGER, Lift Gheck
48 SE504E 1 FITTING, Elbow 45, 1/8-27 x 1/2-70
A0 - 837310 i CLAMP, Insulated, (1691017 & 1881018 onlyh

*Seal Repalr Kit, part number 1679732, contains Ref, Nos. 36, 41, 43 & 45.

47



SEmplinily . Front Axle Group

A-TTIET2
e Mo o
- e
- é“f-“" Lg’#:g-\_
LA o
N AR T
b ] kA
AT $
u'.'r.l'l o 1"@\“ -~
) i e
ey ﬁ': A\J’E?
TSI T SRR
7 s

Frant axle must pivor
freety after assembly.

Hald ball foinl when
tightening jam nut
\/ {2 places).
o .f;-_-,
-~ T 3

‘Lock togalher.

Must be
free to

3B

& R
Tarques to 7 @:’W\d'

B N i
5 ‘QF R .
il Apply grease thru

Torgque 1o 80-120
fl. 5. {3 places).

Torque to 45-60
fi. Ibs. {2 places).

Aftar assembly apply Lithium
grease to tha wheaal hearlings thru Mitng
in wheel hub {both wheels). Use guantity renquired

wu——-tu achieve 1/32" play

18 of hub side-to-side,
LT YSAL

21 NOTE: Use standard hatdwars
tergque spec. chart unless
otherwise noted,

48



Mig. No. 1681017, 1691018, "1601250, *1691357, *1681528, “1681380, “1601381

Front Axfe Group - SFmplfnifg

Raf. Part
No. Ho, Iy, Deascripton
i 1677206 2 BALL JOINT ASSY,
2 1919262 2 NUT, Hex, Jam, 1/2-20
2 ) 1673203 1 TIE ROD ASSY, {Incl. Ref. Mo. 1 & 2)
4 1877464 2 FIN, Axle Pivol
5 1685377 2 CAPSCREW, Hax Hd,, 1/2-13 x 2-3/4, Gr. B
{inel. Ref. Mo. 27)
3] 512808 4 FITTING, Luba, 1/4-28
T 1688103 4 BUSHING, Splrdls
g 1619394 4 WASHER, 1-1/22 x 1-5/8 x 1118
8 1885315 1 SPNDLE ASSY., LH.
1% 15930245 2 NUT, Hex, Conterock, 1/2-20
11 1673014 i AXLE PIVOT ASSY., LH. (Inel. Ref. Nos. 6 & 7)
12 1677262 2 SPACER, Axe Link
13 1522127 2 CAPSCREW, Hex Hd,, 5/18-18 x 1-3/4, Gr. &
14 1523382 2 HUT, Hex, Centerock, 5/16-18
15 1930644 1 NUT, Hex, Flange, 1/2-13
16 1876519 2 CAP, Hub
i7 S3APLTT 4 RING, Retaining, Heavy Duty
18 1676520 2 RETAIMER, Hub Cap
19 172586 AR WASHER, Shim, 17 1.D. ¥ 1-5/8" Q.0 x 1/22"
{A= Required - Q)
20 1689512 2 FRONT WHEEL & TIRE ASSY., 16 x 81/2-8
{Incl. Faf. Nos. 22, 23 & 24)
21 16689864 4 BEARING
22 1660851 2 WHEEL ASSY.. wf Beadngs {Incl. Ref. No. 21)
23 1678809 2 TIRE, 18 x £.50-8
24 172353 2 VALVE STEM & CAP
25 1518431 2 WASHER, 218 1L.D. x 1-3/8 .0, x 7/64
26 1916566 2 WASHER, Lack, 1/2
27 1516951 2 MUT, Hex, 1/2-13
28 1669519 1 LINK, Axe
29 1659516 1 SFACER, Front Hitch
20 1676436 2 WASHER, /2" LD x 1-14 O, x 315G
o3| 1921898 1 CAPSCREW, Hex Hd., 1213 x 2, Gr. 8
22 1980232 i SPACER, 778 1.0, x 1-1/4 0.D. x 21/32
a3 1873015 1 AXLE PIVOT ASSY., RH. {Incl. Raf, Nos. 6 & 7)
24 1874111 1 SPINDLE ASSY., R.H.
36 1685388 1 HITCH SUPPCORT ASSY. (Incl. Bef. No. 40)
36 15271525 1 CAPSCREW, Hex Hd., 1/2-13 x 1-3/4, Gt. &
az 1677474 1 SPACER, Front Axle Lo
38 1915744 3 NUT, Hex, Jam, 1/2-13
e 1677473 i RETAINER, Front Axle
40 1679817 1 FITTING, Lube, 45, 14 Drive Type

*Used on 1691260 balora sarsl no. 1204,
*Used on 1591357 bafom zerial ne. 1512.
*Uszad on 1691380 balore serdsl ne. 1137,
*Used on 1691351 bofore serial no. 2029,
*Fsed on 1691528 balom soral ne. 1457.

49



SFmpfinify - Front Axle Group

N
A-TERT2

[lzex Ref. Nos. 26 z2nd 15 o draw
lront exle support ogether unil
Rel. No. 35 iz free fo pival withoot
Iorer and aft movement  Lock nuts

{Ref. No.15) together o hold adjustment. Front axle must pivot

frealy aftar assambly,

Hold bl joint when
tightening jam nut
(2 places).

ply greass thru
fittings (Fef. No. 6} 1o

lubricale bearings (4 places).
. [}

~, Through hub an

Tomgque to 90-120 4. Ibs ™~ irame & Ref. No. 4,

(¢ places). ~

After assembiy apply Lithiuo
grease to wheel bearings thns
fliting In whee] hub {both wheels],

Liss quantity required
to achieve 1/32" play
of hub side-to-side.

MOTE: Use standard hardware
torque spee. charl unlass
utherwise naoted.

50



Mg, Mo, "1691280, "1691357, "1681380, “1651381, 1891528, 1681710

Front Axio Group

Simplicily

Ref. Part
No. Ho. aty. Descripticn
i 1677206 2 Ball JOINT ASSY.
2 ) 1919282 2 NUT, Hex, Jam, 15220
3 1674203 1 TIE ROD ASSY. {Incl. Rel. No. 1 & 2
4 1677464 2 FIN, &xa Pivat
& 16886377 2 CAPSCREW, Special Hi Strength, 1/2-13 x 2-3/4
& 4123808 4 FITTING, Luba, 1/4-28
T 168103 4 BUSHING, Spindle
B 1519394 4 WASHER, 1-1/432 x 1-5/8 x 1116
a 1685319 1 SPINOLE ASSY., LH.
10 1830245 . 2 NUT, Hex, Cantatlock, 172-20
11 1673014 1 AXLE PIVOT ASSY., LH. (Incl. Ref. Mes. 6 & 7)
12 16877262 2 EPACER, Ade Link
13 1922127 2 CAPSCREW, Hex Hd., 5715818 x 1-3/4, Gr. 5
14 1923362 2 MUT, Hex, Centadock, 5/16-18
15 1518550 4 Mut, Hex, 3/8-16
16 1676519 2 CAP, Hub
17 932577 4 RING, Retaining, Heavy Duty
18 1676520 2 RETAINER, Hub Cap
18 172586 AR WASHER, Shim, 1" 1.0, x 1-5/8" 0.0, x 1/32"
(Use as Roquired - Ciy.)
20 1588512 2 FRONT WHEEL & TIRE ASSY., 16 x 6.50-8
(Inct. Ref. Moz, 22, 23 & 24)
21 1685404 2 BEARING
22 1BE985T 2 WHEEL ASSY., w/ Bearings {Inct. Ref. Mo, 21)
23 1678805 2 TIHE, 16 % 6.50-8
24 172353 2 VALVE STEM & CAP
25 1676435 2 WASBHER, Heal Treated
25 1922648 2 CAPSCREEW, Hax Hd, 3/8-16 x 4
27 1980362 2 NUT, Hex, Flangs Lock, 1/2-13
28 1703215 1 LINK, Axte
23 1703324 1 SHAFT
a0 1811386 b2) WASHER, 2/4
=1 127 T2 2 RIMNG, Retaining, 3/4
&2 1703322 1 SPACER
33 1673015 1 AXLE PIVOT ASSY., RLH. (Incl. Bef. Moz, 6 & 7)
24 1703754 1 SRINDLE ASSY., RH.
a5 12603 1 HITCH SUPPORT ASSY.
26 16759811 1 FITTING, Lube, 45, 14", Driva Type

*Used on 1651250 after serind na. 1203,
*Uzod on 1681357 after 28] ne. 1911,
*Used on 1691380 after serinl no. 1138,
‘Used on 1691381 after serlsl no. 2015,
*Uzod on 1691528 alter sertal ne, 1455,

31



Bimplicity

Front Axle Group

1kse Ref. Mos. 26 and 15 to draw
front axde suppart ogether untl
Ral. Mo, 35 is free o pivol wilhout
fore and &it movernent. Lotk mus

{Ref. No.15) together Io hold adjustment, Front axie must pivot

frealy aftor assembfy.

@

Apply grease th
fittngs {Aek. No. 6}
kr fubricate Rttings,

Assemble bearing {Rel. MNo. 39 1, washer (Ref. No. 38) and Nut {Ref. No. ? @
27) as shown and allemnataly Fghten nut whila spinning wheel until a

shght drag is Felt. Back the nut out until thera & slight drag without play n

the wheel Install the colter pin (Ref. Mo, 21) in the nearsst eot

92



Mig. Nos. 1691324, 16919826, 1691928, 1691953

Front Axle Group . 5impli=ify

Ref. Part
No. No. Qty. Dascriplion
1 1677208 2 BALL JOINT ASSY,
2 1918262 2 NUT, Hax, Jam, 1/2-20
3 1659726 1 TIE ROD ASSY, (Inc). Rel. No. 1 & 2)
4 1677464 2 PIN, fxde Pivat
5 1708787 2 PIN, Axde Pivat
6 91pB0B 4 FITTING, Lube, 1/4-28
7 168103 4 BUSKHING, Spindla
8 1918384 4 WASHER, 1-1/32 x 1-5/8 x 1/16
o 1706849 1 SPINDLE ASSY. LLH., {Incdludss Reaf. No. a7
10 1930245 2 NUT, Hex, Canterlock, 1/2-20
1 1705830 1 AXLE PIVOT ASSY., LH. {lnel. Qty 2 of Ref. Nos. 6 & i)
12 168108 2 SEAL, Ol
i3 1922127 2 CAPSCREW, Hex Hd., 5/16-18 x 1-3/4, Gr, 5
14 1923362 2 NUT, Hex, Centeriock, 51518
15 1916950 4 Nut, Hex, 3/8-16
18 1676519 2 CAP, Hub, Cover
17 932577 5 RING, Retaining, Heavy Dity
18 1704699 2 RETAINER, Hub Cap
19 177724 2 HUBCAP
20 1704230 2 FRONT WHEEL & TIRE ASSY., 16 x 6.50-8
{Inct. Ref. Nos. 22. 23 & 24)
21 823500 2 PIN, Cottar, 1/8 x 1 3/4
22 1705851 z WHEEL ASSY., wf Bearings (Incl. Raf. No. 39)
23 1678809 2 TIRE, 16 x 6.50-8
24 172353 2 VALVE STEM & CAP
25 1860076 2 WASHER, 1 1132 %1 34 x 7 Ga.
286 1922641 2 CAPSCREYY, Hex Hd., 3/8-18 x 4
27 18980387 2 NUT, Hex, Slofted Hd., 3/4-15
28 1703216 1 LINK, Axle
29 1703324 1 SHAFT
20 1911386 2 WASHER, 3/4 1. D.
a3 1927732 2 RING, Retaining, 374 1. D.
32 1703322 i SPACER
33 1705832 1 AXLE PIVOT ASSY., R.H. {Incl, Qty 2 of Ref. Nos. 6 & 7)
=24 1705850 1 SPINDLE ASSY., R.H. {Includes Ref, No. 37)
35 1702603 1 HITCH SUPPORT ASSY.
36 1679811 1 FITTING, Lube, 45°, 1/4", Driva Type
37 168100 2 COLLAR, Seal, Spindle Assy.
38 1663189 2 WASHER
39 170835 4 BEARING, Cone
40 220871 1 KEY, Hi-Pro, 1/4 x 3/4

S3



Limplicity : Front PTO Group

A3
Early Model Corfiguration

To servige, see Ref, Ny, 28

NOTE: Use standard hardware
Larque spec. Chart unless
otherwise noted,

Apply graage thru fitling
{Ref. Mo. 26 to lubricate
lever Dearings.

Apply rust preventative ail to
exposed splines on both
efds afier assembly.

ASSEMBLY INSTRUCTIONS: (Refer lo Exploded View)
1. Install retaining rings “A" & “B-.

2, Press bearing “C" on shaft to ralalning ring “B". Prass against inner race {“0"
anly.

3. install retaining ring “E".

4. Press hausing “F onto bearing "C". Support baaring and shaft at outer race "G™
and shatt at "H" 1o prevent axiesl loading of bearing.

&. Press bearing "J" on shaft & in housing to retaining ring “A™, Fress ztinner & puter
races (K] equally while supporting bearing "C™ at auter race "G and shakt at "H Lo
prevent any axial Ioading of bearing while pressing.

. Install kesy =L".

- Press pulley “M" an shakt to bearing “J" while supporting shadt at "H".
. Install retaining ring “'i".

. Allowable end play - 178" MAX.

24

i o =~ M



All Modals

Frontf PTO Group - ' simplicify

Ref. Part
Na. No. Oy, Deacription
1 1674750 1 CLUTCH, Electric {Incl. Ref, Nos. 36, 37,38 & 289
2 _ 184038 1 KEY, Sq., 1/4 % 1/4 x 292
3 1918185 & LOCEWASHER, THE
4 1920678 4 CAPSCREW, Hex Hd,, 7He-14 x 1
5 528126 2 BEARING, Ball, 1-316 x 2-716 x 5%
[ R27TaZ 4 RiNG
7 1674105 1 HOUSINGE & PLATE ASSY.
B 1921176 2 CAPSCREW, Hex Hd,, 1/2-13 x 1-1/4, Gr. &
2 116568 2 LOCKWASHER, 1/2
0 1918851 a HUT, Hex, 1/2-13
11 1675758 1 SPACER, 118 1D, x 1-3/8 O.0. x 518
12 1674103 1 SHAFT, Spline, PTO
13 230871 1 KEY, HI PR, 154 x 374
14 1874724 1 PULLEY, PTO Drive
15 176012 2 CLIF, Pin, Safety
16 16765449 2 LINK & PIN ASSY., Guard
17 1674726 1 BELT SET, PTO Drive (Matched Set of 23
18 167606 1 GUARD ASSY.
19 1675833 1 SPACER, /8 x b/8 x 1-3/4
20 16747328 1 PULLEY, Idler, 3-1/4 Dia.
21 1216950 1 NUT, Hex, 3/8-18
22 1316065 1 LOCKWASHER
23 1524940 2 WASHER, 13/32
24 1675362 2 BUSHING, Idlar Arm
25 1 IDLER ARM ASSY. (See Rel. No. 27
25 921133 1 FITTING, Greaze
27 1676837 1 IDLER ARM ASSY. {Incl, Ref. Nos. 24 & 25)
28 16684661 1 SPRING, Tensicn (Later Models - refer o illustration)
1685372 1 SPRING, Tenszion (Early Modals - refer to Tllustration)
28 1831211 2 NUT, Hex, Flange Whizleck, 3/8-16
a0 1921971 1 CAPSCREW, Hex Hd., 3/5-16 x 1-1/4
31 1930645 i NUT, Hex, Flangs, 3/8-16
a2 1822701 1 SCREW, Hex Hd., a/8-16x 2
a3 1960063 i WASHER, 1522 I x 1-3/4 QD x 144
34 1921972 1 SCREW, Hex Hd., &/B-18 x 2-1/2, G1. &
b1 15920383 1 SCREW, Hex Hd., ¥16-20 x 1-1/2, Gr. &
Hepalr Parts
36 1679008 FIELD ASSEMBLY
ar 1673005 ROTOR ASSEMBLY
a8 1879010 ARMATLIRE & BRAKE DRUMK
a4 1873011 ACCESSORY KIT {(Mut & Springs)

e



sl."mplil:ifl’ Fromt Wiring Harness Group

Aet1374

Part of Ref, Mo, 38
on page 56.

To Malin Wirng Hamass / i ’
)

To RH.
Frant Engine To Froot FTO

Bolt R.H. Yellow

MOTE: Use standard hardwane
torqua sped, chart unless
otherwize noled,

96



Min. No. 1691017, 180118

Front Wiring Hamass Group

Simplicify

Aaf. Part

No. Ho. Giy. Degcrlption

1 azeoly 1 CLAMP

2 122023 1 COVER, Tetminal

3 1674358 1 HARNESS, Headllght

4 B33T4T 2 TIE WRAP

1 1677370 2 SOCKET, Buib

] 1677311 2 BULE, 12.8Y

ri 1677368 Z REFLECTOR

g 1677368 2 LENS, Claar

& 1674363 2 HEADLIGHT ASEY. {Incl. Ref. No. 5, &, T & B8]
10 1960251 1 NUT, tam, Center Lock, 3M-16
i1 234683 3 CLAMP
12 920427 ] LOCKWASHER, Extemal Togth

37



Simplicity

Main Wiring Harness Group

Circull Breaker

To Main Harness (Red)
To Baltery

To Main Harness (Rad)

Ta Harness (Red
{ Fo Ignition Switch

A-""1375

\ {Lt. Blue) 3
Solenoid 2 2
To Module~" " o Starter \\u‘
o Module-
To Engite | . “Ground
2 Engine roun
Te Frame
Ground Ground Ground
{ Operator
For Rear | In Seat Lem
Front PFTQ  PTO Only | p
Engage Lamp | Front FTQ Fusl levei
sending unit
(see page 26).

e e
=
=¥

Bottom Switch
Blue & Graen

To Ground
{Engina;j

To Digde

_ T
Ref. No. 21 To Frent Harness

NOTE: Use standard hardware
torque spec. chart unless
therwise noted,

98

Spout Rotator
Fuel Gaug
Herur Meter
Voltmeter

i)
" 44

Ind. Lamp

Top Swilch
Black & Blua

Middra Switeh
Red & Whita

Meke:  Fuel Gauge

{Ref. Mo, 9 and

Velimeter (Ref. Na. 11}
includes Fef. Mos, 12, 44).



Mfg. No. 1691017, 1651018

Main Wiring Harness Group ' sj’mﬂ’i‘ifﬂ

Raf. Part
No. HNo. Qty. Description
] 172434 2 CLIP, Tinnarman
2 1877478 1 HARMESS, Raar
3 1675738 2 SAFETY SWITCH (Seat}, Operator Present
4 167665 1 KEY, Set
15) 1677662 1 HUT, Spacial
B 1918308 1 LOCKWASHER
Fi 1 SWITCH, lgniton (Sae Retf. No. 8)
8 1672243 1 SWITCH & KEY ASSY., Igniion
2] 1674360 1 QALGE, Fual
10 1701525 1 HOUR METER
11 1678132 1 VOLTMETER
12 1676130 & LAMP
13 1960074 2 SCREW, RH., #5-24 x 1-1/2
14 1830047 2 LOCKYYASHER, #5
15 1931003 2 NUT, Hex, #5-24
16 1676123 1 SWITCH, Interfock {Under Dash) Shift Laver
i7 1673698 1 PROTECTOR, Battary (Red)
18 1678993 1 CABLE (Battary o Solanold)
19 1678967 1 CABLE [Battery to Grund)
20 1685289 1 BATTERY (491 AMP Cold Crank Rating)
21 1860220 2 NUT, wiVasher, #8-32
22 1677479 1 BRACKET, [ntedock, Mad.
23 1672655 1 INTERLCCK MODULE
24 1930416 4 SCREW, Tap. #10-32
25 1930841 2 MNUT, Hex, Flange, Whizlock, 1/4-20
26 1821318 1 WASHER, Plain, 1/4
27 1GEE280 1 SOLENGIE {12 Volt BC)
28 1GGR238 1 BREAKER, Clrsuit
29 1665237 i WIRE ASSY. (Circuit Breaket to Solenacid)
30 12282 i CONNECTOR, 3 Way
ai 1677484 1 WIRE AS3Y., Dinde
az 1920263 2 MUT, Hex, Jam, &f16-24
a3 917356 2 LOCKWASHER, 516, Pitd.
a4 1923341 2 CAPSCREW, Hex Hd., 1/4-20 x 3/4
as 1675300 1 SWITCH ASSY., PTO {(nd. Hel. Nos. 36 & 37)
36 1677663 1 NUT, Special
37 1 SWITCH, PTO {(See Ref. No. 35)
38 16725878 1 WIRING HARNESS {Main)
38 1678574 1 WIRE ASSY., Hamess o Engine Sround
40 1700180 1 CUAL INTERLOCK SWITCH
41 915964 1 LOCKWASHER, 1/4
42 1921858 1 CAPSCHEW, Haw, Ext | 1/4-20 x &/
4% 221880 1 LOCKMWASHER, Ext., 144, Zin Pltd.
a4 1707385 2 BULE HOLDER

>9



sfﬂl‘l’fﬂf’q Front Wiring Harness Group

A-""A74
Fart of Ref. Mo, 38
on page G0.
Clips hamess to
T
© Main Wiring Harness bulkhead (fwin
cylinders gnly)
Single starter
bracket twin
. manifald.
'. To Front PTO 2
?‘ RH. Yellow
1 A
{ _
i - q‘i&ﬁ"-'fﬂ Starter Mator
) RN T
[ ] 'lE "G
' : '|~ '-\_ ."’rq““
N T el
{ i
g
} 4
4 } To
Solenoid 13

To Front PTO
L.H. Black

Clips harnags 1o ]
grille (2 placas). 3
Qne clip to BLH. tower side panel {Qly. 2 on single cyllndear)
One clip to ALH. engine shroud.
One glip to L.H. clutch plale.

HOTE: Usa standeard hardware
torque spec. chart unlass
otherwise noted.

B0



Mig. No. 1891250, 1691357, 1691580, 1691387, 1691528, 1601710, jagtaad,
1651926, 1691928, 1691953

Front Wiring Hamess Group - sfmplinily

Ref. Part

No. No. Qty. Description

1 Q26917 1 CLAMP (Twin Cylindar Modsis only)

2 122023 1 COVER, Tetminal

3 1674358 1 HARMESS, Haadight

4 932747 b TIE WRAP

5 1877370 2 SOCKET, Bulb

) 167731 2 BULE, 128Y

K 1877365 2 LENS, Clgar

g 1677368 2 REFLECTOR

e 16574363 2 HEADLIGHT ASSY. {Incl, Ref. No. 5 6, 788
0 921880 1 WASHER, Ext. 1/4 Zinc Flid.
11 534683 & CLAMP
12 928428 1 SCREW, Taptite, 1/4-20 x 3/8 Zine P,
13 1666335 1 "J" CLAMP {1631250, 1691357 only)

61



Dimplicity

Main Wiring Harness Group

Circuit Bregker

To Battery

Te Main Harness {Red)

To Module (LI Blue)

Ta top LH. side
of frame.

Mole: Fusl Gauge 2
{Ref No. %) and
Velimater {Ref. Mo, 11)
includes Faf, Nog. 12, 44),

To ignitien Switch el

To Harness
(Red) (Lt. Blue) Ground [* 17
Solencid To Starter For Rear Dpt_era.mr Present
PTO Onyy | "9 E31O7 LEMP #—4
Rear Front PTO \ § Front FTO
FTZ  Engage Lemp
R i
— (o
26 40 /5 =%
b@ ¥ @
= .
P 35‘_ - ‘_L

PTO Swilch =

To Diode-—"""

Ref. Na. 31

NOTE: Uze standard hardware
torque spec. chart unless
gtherwise noted.

Fuel Gauge (used on

g e iwin eylinder only)
-]

Houe

r f"'-;-. gy |
\hﬁ; Yl I . 1y (&3
%ﬁh WM Meutral

ALY Ind. Lamp

% Ol Pressure Lamp
Twin Cylindars Cnly

2 4
\ Top Switch

Black & Blus

Buttom Swilch
Blua & Srean

Middle Swilel
Red & Whita

&—3]

Single Cylinder ground ta ba rmounted at
left rear gngine mtg. bolt.

Twin oylindsr ground to be mounted
undar [Ift bracket - anglne manitold.

™ To Front Hamass

52



Mfg. No, 1681250, 1691357, 1691580, 1681381, 1691528, 1691710, 1581024,

1691826, 1691828, 1651953

Main Wiring Hamess Group

- Bimplicily

Raf. Part
Na. Neo. Qaty. Dezcription
1 1724354 2 CL!F, Tinnerman
2 1700004 ] HAAMESS, Rear
a3 T *17D0G38 1 SAFETY SWITCH (Seall, Operator Prasent
i TOA3TA 1 SAFETY SWITCH (Seal), Opermlor Pregsent
4 122203 1 KEY, Set
5 122334 1 NUT, Spacial
53 1918508 1 LOCKWASHER
Fi 1 SWITCH, Ignition {See Rel, Ne. 8)
B 1701256 1 SWITCH & KEY ASSY., Ignifion {Indl. Ref. Nos. 4 thru 7)
g 16743269 1 GAUGE, Fuel (Twin eylinder Modals Only)
10 1701525 1 HOUAR METER
11 1676132 1 YOLTMETER
12 1676130 4 LAMP {Qty. 3 used on Single Cylinder Modets)
13 1960014 2 BCREW, R.H., #5-24 x 1142
14 1930047 o LOCKWASHER, #5
15 1931003 2 MNUT, Hex, 45-40
1& 1676123 1 SWATCH, Interock {Undar Dash) Shift Lever
17 1673695 1 PROCTECTOR, Battery {Red)
T8 1575993 1 CABLE {Battary to Solenoid)
12 1701307 1 CABLE (Battery to Ground}
20 1655288 1 BATTERY {481 AMP Cold Crank Rating
2 1960222 2 NUT, wiWasher, #3-32
22 1677475 1 BRACKET, Interock, Mod.
23 1701130 1 INTERLOCK MODILE
24 1528023~ 2 SCREW, Bnd. Hd., 1/4-20 ¢ 172
1260357 g SCREW, Rnd. Hd., 1/4-20 x a4
25 1930841 2 NUT, Hex, Flange, Whizlock, 1/4-20
26 1921319 1 WASHER, Plain, 174 (Qty. 2 on 1891250, 1691357 enly)
27 1625280 1 SOLENDID (12 Valt DSy
2B 1665238 1 BREAKER, Circuit
29 1665237 1 WIFE ASSY. (Circuit Bresker o Solancid)
30 122182 1 CONNECTOR, 3 Way
k<l 1677484 1 WIRE ASSY., Diada
32 S20438 2 NUT, Hex, Jam, 5/16-24 Plid.
a3 917336 2 LOCKWASHER, 57186, Pld.
a4 1701330 1 CABLE, {Solenoid to Starter}
a5 1675800 1 SWITCH ASSY,, PTO (incl. Rel. Nos. 36 & &7
36 1677663 1 NUT, Special
37 1 SWITCH, PTQ (See Ref, Mo, 35)
28 1679878 1 WIRING HARNESS (Maln)
38 o20427 i LOCKWASHER, Ext., 38 Pid.
' {Used on 1691250, 1691357 anly)
520426 1 LOCKWAZHER, Ext, 518 Phid. (Used on 1891290, 1691381,
1691528, 1681710, 1631924, 1401025, 1691928, 1691953)
40 19228341 2 CAPSCREW, Hex Hd,, 1/4-20 x a4
41 170ME0 1 DUAL INTERLOCK SWITCH
4a 1921880 L LOCEWASHER, Ext, 1/4
43 1676874 1 WIRE ABEY,, Harness ko Engine Ground (Mot usad on kig.
- Nos. 1891524, 1691928, 1801978, & 1681853)
44 1707388 Z BULE HOLDER

* Used an 1691260 bofore serial no. 1204
Used on 1681357 bafore serial ne. 1512
Used on 1851380 before sarial no. 1137
Used on 16512381 before serial no, 2420
Used on 169152& kefore serial no. 1457

™ Used on 1691280 siter serial no. 200
Uzed on 1691357 after serial no. 1514
Used on 1651380 after serial no. 1136
Used an 1851351 aftar serlal no. 2019
Used an 1851528 after seral no. 1456
Used an all Mfg. No. 1681710, 1691024,

1681926, 1691428, & 1651963)
63



Bimplicity - Seat Group

A-""1378

Seat Switch
See Elegtrical Group
{pege 56}

e
i
e

MOTE: Use standard hardware
torque spec. chart unless
plharwise noted.

64



Mfg. No. 16591017, 165118

- [}
Soat Group . Simplicity
Ref. Fart
Ho. HNa. Oty, Dascriplion
1 1676761 2 BRACKET, Seal Switch
2 1860253 4 BOLT, Carfiage, #10-24 x 142, Gr. 5
] 1960223 2 BOLT, Camiage, SM16-18 x 1-1/4, Gr. 5
4 1676763 1 HINGE & PIVOT ASSY., Upper Seat
5 1960044 2 WASHER, Plain, 21/64 1D x 1-1/4 OD x 14 Ga.
5] 1676083 2 LEVER ASSY., Seat Spring
ri 16757324 2 EFRIMNG, Seat
8 1677012 2 SPRING, Seat Switch
e 1635048 2 NUT, Centetlack, Flange, 5/116-18
1Q 1917356 & LOCKWASHER, 5A6
11 1525208 4 CAPSCREW, Hex Hd., 5/6-18 x 58, Gr. &
12 1917372 2 NUT, Hex, 5M6-18
13 1915381 2 WASHER, Flat, 11432 x 1 x 1/3
14 60171 3 WASHER
15 1676759 1 HINGE ASSY., Lowar Seat
16 1960236 2 SPACER, Saat Hinge
17 1931335 2 BOLT, Camiagae, 5M6-18 x 1, Gr. 5
18 1923362 2 NUT, Centetock, 5/16-18
12 1677181 2 KMNOB, Soat
20 933088 2 NUT, Push On
21 1960273 2 BOLT, Cartlage, 5/16-18 x 2-1/4
a9 1831317 1 BOLT, Carnaga, 1/4-20 x 3/4, Gr. 5
23 1921054 1 CAPSCREW, 1/4-20 « 5/8, Gr. 5
24 1676052 2 CLAMP, Closed
25 1916964 2 LOCKWASHER, 1/
28 1916622 2 NUT, Hax, 1/4-20
2¥ 1923212 2 WASHER, Flat, #10
28 1917368 4 LOCKWASHER, #10
29 191681 4 NUT, Hax, #10-24
aoc S2g1a7 2 RING, Retaining
al 1677022 2 BEARING, Nylon
3z 1703003 1 SEAT
33 16TE7ES i ROD, Seat Hinge

65>



si'mplfl‘:ffy - Seat Group

A= 13TH

Seat Switch
See Electrical Group
{page 60},

22

NOTE: Use standard hargdwara
torque spec. chart unless
otherwise noted.

6o



Mig. No. 1691250, 1681357, 1691380, 1691381, 1691528, 1891710, 16971024,
feg1826, 1691528, 1691853

Saat Group

- Svimplicity

Hef. Pant

He. Ho. Qty. Dascriptlon
1 1860223 2 BGOLT, Cardage, 516-18 x 1-1/4, Gr. 5
2 1701585 1 HINGE & PIVOT ASSY., Upper Soat
2 1960044 it WASHER, Plain, 21/64 1.0. x 1-14 0.0, x 14 Ga.
4 1675734 2 SPRING, Seat
h 1927557 2 WUT, Centardock, Flange, Large Whiz, 5/16-18
G 1917356 4 LOCKWASHER, 5fi6
T 1925205 4 CAPSCREW, Hex Hd., 5618 x /2, Gr. 5
8 1917372 2 HUT, Hex, 5/16-18
9 1918381 2 WASHER, Flat, 11/32 x 1 x {/8

10 50171 & WASHER

11 1701548 2 HINGE ASSY., Lowsr Seal

12 1960236 2 SPACER, Seat Hinge

13 1931334 2 BOLT, Carmiage, BME-i8x 1, Gr. 5

14 1823368 2 NUT, Centedock, 5f18-18

15 1677181 2 KNOE, Seat

16 B330BE 2 NUT, Push On

17 1860273 2 BOLT, Cardage, 51618 x 2-1/4

1B 183117 i BOLT, Carfage, 1/4-20 x 344, Gt &

19 1678952 1 CLAMP, Closed

20 1318984 1 LOCKWASHER, 1/4

21 1316622 1 NUT, Hex, 1/4-20

e 170E023 1 SEAT

67



&mplinily Fenders & Footrest Group

A=""1377
_ Torgue 1o
7 in Ibs.
See page 26
far Tank Assy.
and fittings.

NOTE: Use standard hardware
orque spec. chart unless H
otherwise noted.

B8



Mig. No. 16891017, 1691018

Fenders & Foolrest Group

-

Raf. Part
Nec. Ho., Oy, Description

1 1875726 1 COVER, Fusl Tank

2 . 1875730 2 FENDER SUPPORT ASSY.

3 1676408 1 FENDER, LH.

4 1664847 L SCREWY, Taplite, 51618 x &4

5 T&7E2E7 2 REFLEGTOR, Rear

& 1675896 1 FENDER SKIRT, LH,

7 1851333 G BOLT Carriage, 5/16-18 x 24

g 1676304 2 FOOTREST SUFPPORT, Rear

a 1920283 10 WASHER, Flat, 11732 x 1-1/2 x 7/64
10 19173586 12 LOCKWASHER, 5/18
11 1917372 12 NUT, 8MG-18
12 1921866 g CAPSCREW, Hex Hd., 3/8-16 x-7/8
13 1676302 1 FOOTREST SUPPORT, Front, LH.
14 1928352 g LOCKNUT, Whiz, 3816
ik 1676425 1 PAD, Feotrest, LH.
16 1921332 & CAPSCREW, Hex Hd., 5f16-18 x 34
17 1820283 ] WASHER
18 1676407 1 FENDER, R.H.
19 16768424 1 PAD, Foatrast, R.H.
20 1676303 1 FOOTREST SUPPCRT, Front, R.H.
21 136584 2 LOCKWASHER, 1/4
22 185025& 14 SCREW, Plaslite, 1/4-10 x 5/8
23 1675857 2 FENDER SKIRT, R.H.

69



sfmplinﬂy Fenders & Footrest Group

A=""1377

- )
A Tarqua ko

e
f;@/ 7 In. Ibs.

Se¢ page 28
for Tank Assy.
and filtings

MHOTE: s standard hardware
torque spec. chart unlass
atherwise noted.

0



Mig. No. 1691250, 1691357, 1681380, 1691381, 1691528, 1691710, 1651824,
6971826, 1691928, 1891053

Fendars & Foolrost Sroup

- Bimplicity

Ref. Part
NHo. N, aty. Description
1 1675726 1 COVER, Fuel Tank
2 1675730 2 FENBER SUPPORT ASSY.
a 1676408 1 FENDER, LH.
4 1664847 6 SCREW, Taptite, 516-18 x 34
& 1676257 2 BEFLECTOR, Rear
& 1675896 1 FENDER SKIRT, L.H. {except models with 26 tires)
1708267 1 FENDER SXIRT, LH. (modals with 26" thres andy)
T 1931333 2 BOLT Cariage, 5/1518 x 3/4
8 1676302 1 FOOTREST SUPPORT, Front, LH.
o 1920283 B WASHER, Flat, 11/32 » 1-1/2 x 7/6a
10 1917356 8 LOCKWASHER, 516
11 1917372 8 NUT, 5f1&-18
12 1921966 g CAPSCREW, Hex Hd., 3/8-16 x 7/8
13 1928352 B LOCKNLUT, Whiz, 3818
14 1676425 1 PAD, Footrast, L.H.
15 1921332 6 CAPSCREW, Hex Hd., 5M1&6-18 x 34
16 1935255 2 NUT, Fange Whizlock, S/M16-18
17 1676407 1 FENDER, R.H,
18 1676424 1 PAD. Footrast, R.H.
19 T67E303 1 FOOTREST SUPPDRT, Front, R.H.
20 1916064 2 LOCKWASHER, 1/4
M 1980256 14 SCREWY, Plastite, 1/4-10 x 5/8
22 1675897 2 FENEER SKIRT, R.H, {except models with 267 tiras)
1706268 2 FENDER SKIAT, R.H. {modals with 28" tires anly)
24 1706269 1 COVER, Rear Frame
25 18930551 2 SCREW, Flange Whizlook, 5M156-18 x 1

71



Dash & Side Panels

A-"T1378

Assembled viow
Rel. Mus, 21, 46 & 14

7
Aftar installing apply 37
grease It exposed adhesive
1o avoid contact with drive shaft,

Ground
Sap

See

Mote Mo 1

BNOTE NOL A

On early modeals, connect strap to ¢il cooler housing with 2
9/16-18 x 5/B =eli-tapping screw and extemal lnckwasher T
#H20428, For later models, see Frame Group.

36
23
NOTE Use standard hardware

terque spec, chart unless
otharwise noted,



Aig. No. 1681017, 1681018

Dash & Side Pansls

Simplicity

Ref. Part
M. No. Qty. Dageripticn
1 1675866 1 FAMEL, Rear Dash
2 ; 1827425 7 SCREW, Hex, Tapite, 1/4-20 x 5f2
3 19602586 ] SCREW, Hex, Piastite, 1/4-10 x 5/8
{Qty. 5 on 1651018)
4 1678860 9 SCREW, Hex, Typa "ABY, 1414 x 5/8
5 1960239 2 SPEED NUT, *J" Typs, 14A
3] 19212140 2 CAPSCREW, Hax Hd., 3/8-16 % 1
7 1675868 1 BRACKET, Mounling, Dash Panel, Rear
2 1916865 2 LOCKWASHER, 38
a 1918850 2 NUT, Hex, 3816
10 1679708 1 PLATE, Speed Control Lever
11 1876865 1 BRACE, Dash Cap Support, R.H.
12 1921333 4 CAPSCREW, Hex Hd., 5/16-18 x 1
13 1676740 2 BRACE, Dash Cap Suppart, LH.
14 1675871 1 SURPORT, Dash Cap
15 19173686 11 LOCKWASHER, 5M6
15 1917372 1t NUT, Hex, 51618
17 19571334 5 BOLT, Carriags, 5/16-18 x 7/8
18 1021332 1 CAPSCREW, Hax, Taplita, 5/18-18 x 3/4
19 1923341 e CAPSCREW, Hex Hd., 1/4-20 x 314
20 g25022 z SPEED NUT, Betaining, 1/4-20
1 1575855 1 SUFPORT, Batlery Tray, L.H.
22 1575862 1 DASH PANEL, Upper, LH.
23 1578113 2 SCBEW, Hex, 174 x 1
24 1676525 2 GUIDE, Spacer, Hood
25 1360024 6 SCHREW, Hax, Plastite, #10-14 x 1/2
26 1678436 2 PUSHNUT, 250
27 1550234 b SPACER, Side Panel
28 1676855 2 SCREW, Hex, Taptite, 1/4-20 x 1
29 1679869 1 FANEL ASSY., LH,
an 1877068 2 SPACER, HoodSide Panel
3 1876735 1 STRAF, Flenum
3z T1B7E635 1 COVER, Tunnel (1881017 oniy)
1676357 1 COVER, Tunnel (1691018 only)

Sed page 75 for Hef. Nos. 33 thru &4,

73



Dash & Sids Panels

Simplicity

A-""1378

Assembled view
Ref. Mos. 21, 45 & 14

36 After installing apply

grease to exposaed adhesive

to aveid contact with drive shafi.
Girgund -
Strap e
Sen
Mobe Mo, 1

33 9

HNOTE HND. 1

On garly modals, cannest slrap 1o oil ¢odlar housing with
316=18 x 5/B salf-tapping screw and extamat lockwashar
#920426, For later models, see Frame Graup.

MNOTE: Use standard hardware
torque spec. chart unless
otherwise noted.



Mig. No. 1681017, 16571012

Daszh & Side Panels

Ruf. Part

No. No. Dy, Descripticn

33 1675534 1 SEAL, Engine, Bulkhead

34 1675870 1 AP, Dash

35 T 1684847 7 SUREW, Hex, Taptite, 5-15-18 x 384
36 1575846 ; BULKHEAD

37 836426 2 GROMMET, 1£" 1D

28 1676647 q SPEED NUT, "U" Type, 14A

k- 1676646 1 PAMEL ASSY., Bulkhsad

49 1676040 1 PANEL, Clean Out

41 1675852 2 SEAL, Drive Shaft

42 1518622 z NUT, Hax, 1/4-20

43 1516964 2 LOCKWASHER, 1/4

44 1817377 4 WASHER, Plain, /4

45 1675856 1 SUPPORT, Battery Tray, R.H.

45 16ThBS5E 1 TRAY, Battery

47 1676233 2 GUIDE, Plenkm

48 1925003 2 SCREW, Hex, Taptite, 1/4-20 x 142
49 1669831 1 HOLD DOWWN, Ballery

&0 1676338 z ROD, Batiery Hold Down

&1 1980255 3 SCREW, Hex, Plastite, 1/4-10 x 3/4
&2 1701347 1 CLIP, Rowuting, Snap-ln

&3 1676431 1 SEAL, Planum, Bulkhsad

54 1677060 1 LOWER FAMEL ASEY., R.H.

&5 1676418 1 BOOT, Steering Stem

b 1679907 1 PLEMUM, Air Induction

57 1675863 1 DASH PANEL, Upper, R.H.

=] 1830601 1 SCREW, Hax Taptite, 5/16-18 x 5/8
&0 880203 1 MUT, Wing, 1/4-20

G0 1250151 1 WASHER, 114

61 1821877 1

CAPSCHEW, Hex, 5/16-18 x 1-1/4

Sen page 73 for Raf. Nos. 1 thru 32,

73



Dash & Bide Panegls

A-"138

Assembled vigw
Rel. Maos. 29, 46 & 14

After ingtalling apply
graase to exposad adhasive
L avoid contact with drive shaft.
. -
3

MNOTE: Use standard hardwrare
loroue spec. chart unless
otherwise noted.



Mfg. No. 1681250, 1691357, 1691380, 1691381, 1601528, 1691710, 1691524,
TE81826, 1631528, 1691553

Dash & Side Paneis : SFmplil:ily

Raf, Part
No. N, Qty. Description
1 1675868 1 PAMNEL, Rear Dash
2 18274249 4 SCREW, Hex, Tapfite, 1/4-20 x 5/8
(Qty. 7 on 1691381 & 1691710 only)
3 1960256 5 SCREW, Hax, Plasiile, 1/4-10 x 58
4 1676860 g SCREW, Hox, Type “AB", 1/4-14 x 5/B
5 16602329 2 SPEED NUT, “J° Type, 144
i} 1921240 2 CAPSCREW, Hox Hd., 3/8-16 x 1
7 1675869 1 BRACKET, Mounling, Dash Panel, Rear
) 1915865 2 LOCKWASHER, a3/&
a 1818850 2 NUT, Hex, 3/5-16
10 1679708 1 FLATE, Speed Contrg! Lever
11 167E686R 1 BRACE, Dash Cap Suppait, R.H.
12 1921383 3 CAPSCHAEW, Hex Hd., BA6-18 x 1
13 1676740 2] BRACE, Dash Cap Suppont, LH.
14 1675871 1 SUPPORT, Dash Cap
15 14917366 11 LOCKMWASHER, 515
16 1917372 bk NUT, Hex, 5f16-18
i7 1931334 5 BOLT, Cariage, 5/16-18 » 7/8
18 1921332 2 CAPSCREW, Hax, Taptite, B/16-18 x 3/4
19 1823341 2 CAPSCREW, Hex Hd., 1/4-20 x 34
20 1704345 2 NUT, Plastic, 1M4-20
21 1675654 1 SUPPORT, Battery Tray, L.H.
22 1675862 1 DASH PANEL, Upper, L.H.
23 1678113 2 SCREW, Hex, 1M x 1
24 1676525 a GUIDE, Spacer, Hood
25 1580034 G SCREW, Hex, Plaskite, #10-14 x 1/2
28 1676435 2 PUSHNUT, 250
27 1960234 2 BPACER, Side Panal
28 1920783 ) SCHEW, Hex, Taptite, 1/4-20 x 1
29 1670660 1 FAMEL ASSY. LLLH.
20 1677068 2 SPACER, Hood/Side Panel
3| 1701468 1 BING, Spiral, Retaining {1601250, 1691357 only)
Iz 1676635 1 COVER, Tunnel (1691250, 1651357, 168913380,

1691528, 1851924 anly)
1703604 1 COVER, Tunnel (1691381, 1691710, 1631028,
1687828, 1681953 anly)

See paga 79 lor Rel. Hos, 33 thru 61,

77



Bimplicity " Dash & Side Panels

A=t THFE

Aszambled view
Fef. Nos. 27, 46 & 14

Alter installing apply
groaase t¢ exposed aghesive
to avoid contact with drive shafk

1 <
7
2

NOTE: L=a standard hardware
terque spec. chart unless
atherwise noted.

18



Mfg. No. 1691250, 1691357, 1691380, 1691381, 1691528, 1691710, 697324,
1821825, 1591828, 1691553

Dash & Sfda Panels

Simplicily

Aef. Parnt

No. Ho. Qty. Description

33 1675534 1 SEAL, Engine, Bulkhead (Al models
except 1601250 & 1691367)

1702218 1 SEAL, Engine Bulkhead {1831250, 1631357 only)
34 1675870 1 CAP, Dash {all models except1691710, 1691928)
1703415 1 CAP, Dash (1891710, 1691928 anly)

as 1664847 ¥ SCREW, Hex, Taptite, 5A16-18 x 3/4

36 1675846 1 BULKHEAD

a7 938456 2 GHROMMET, 1/2" |.D. falf models except 1631250,
1681357

38 1676647 9 SPEED NUT, “UI" Type, 14A

a9 1676646 1 PANEL ASSY., Bulkhead

44 1700754 1 PANEL, Clean Qut

41 1701856 2 SEAL, Drive Shaft

4z 1930641 2 MNUT, Hex, Flange Whizlock, 1/4-20

43 16TEREG 4 SCREW, Hex, Tapfite, 1/4-20 x S/8 (Qly, 3 on 1601351,
1801710, 1651028, 1631928)

44 1821319 2 WASHER, Plain, 14 x 5/8 x /64

45 1675856 i SUPPORT, Battery Tray, A.H.

46 1675854 1 TRAY, Battery

47 TE7E333 2 GUIDE, Plerum

48 1825003 2 SCREW, Hax, Taplite, 1/4-20 x 1/2

44 1611762 1 HOLD DOWMN, Battary

50 1676338 2 ROD, Battery Hold Down

81 1960255 K SCREW, Hex, Plastite, 1/4-10 x /4

B2 1700884 1 PLUG, Hole, Plenum {1891250, 1691357 anly)

53 1701347 1 CLIP, Roufing, Snapin, (1691250, 1891357 only}

54 1677060 ! LOWER PANEL ASSY., RH.

&5 1676418 i BCGOT, Staaring Stem

56 1675507 i PLENUM, Air Induction

57 1675863 1 DASH PAMEL, Upper, B.H.

58 1857017 1 CAP (1891250, 1691357 only)

50 860293 1 NUT, Wing, 1/M4-20

&0 1280151 1 WASHER, 174

&1 1921977 1 CAPSCREW, Hex, 5M16-18 x 1-1M4

Bee paga 77 for Aef. Nes. 1 thra 32,

79



Hood & Grille Group

Simplicity

A-"1379

MNOTE: Use stendard hardware
torque spec, Shart unless

otherwize noted,

80



Miz. No. 1691017, 1691018, 16971380, 1691387, 1691528, 1681710, 1681524,
691926, 1621922, 1591853 '

Hood & Grille Group

. Bimplicily

Rat, Part
Ho. No. {aty. Dascription
1 1675878 1 HOOD ASSY.
2 1679660 1 SEAL, Hood, Rear
3 16786348 1 DECAL, Hood Rear
4 1675304 1 MOLDING, Hood
5 18186622 4 NUT, Hex, 1/4-20
g 1918864 4 LOCKWASHER, 1/4
K 16785989 1 SUPPOHT ROD ASSY., Hood
B 1675898 1 SHIELD, Muffler
o 1925003 7 SCREW, Hox, Taptite, 1/4-20 x 1/2
10 1675832 ] PAMEL, Side, R.H.
11 1916621 2 MUT, Hex, #10-24
12 1917365 2 LOCKWASHER, #10
13 1960096 2 WASHER, 13/64 1D = 344
14 1921058 4 CAPSCREW, Hex Hd., 1/4-20 x 142
15 1675831 1 PANEL, Sids, LH.
16 171600 2 STRAP, Hood
17 1677672 2 COVER ASSY.. Hood Strap
18 1829318 2 WASHER, Flamn, 1/4 x 58 x 4/84
8 1676286 1 FRAME, Headlamps
20 167EE2E 1 SEAL, Hood Suppatt
21 1960294 13 NUT, Hex, Flange Whizlock, 1/4-20
pid 167657 2 BRACE, Hood, From
23 1931317 a BOLT, Camage, 1/4-20 » 34
24 163068 o PN, Lock {Clavis)
25 1675654 1 HINGE, Hood, Outer, L.H.
26 1675539 2 HINGE, Hocd, inner
27 18918196 2 P, Quick, 332 x 1-7/8
28 1675044 i8 RIVET, Fop, 316
28 13305667 2 SCREWY, Hex, Thd, Fom, #14-3/4
30 1676234 1 BHIELD, Heat
" 1676653 1 HINGE, Hood, Quter, R.H.
az 1930594 4 SCREW, Hex, H. Whiz Lock, 1/4-20 x 3/4
a3 16785628 1 BUMPER ASSY.
34 1676264 1 SCREEN ASSY., Ghille (1631017, 1691018 anly)
1700787 1 SCREEN ASSY., Grlle (1691380, 1691381, 16851528,
1651710, 1691824, 1651926, 1891028, 1651953)
as 16765638 1 SUPPOAT, Stop, Hood
35 16777586 2 BUSHING, Univarsal
37 1G7H263 2 HEADLAMP INSERT ASSY.
38 1675832 4 CLIF, Headlamps, Mounting
1) 1665252 8 PALNLUT, Hex, Lock, #10-24

81



Hood & Grille Group

*1379

At

Simplicity

MOTE: Usa standard hardwsars
torqua spec_ chart unless

olharwise noted.

82



Mfg. No. 1691250, 1681357

Hood & Grlle Graup

- Bimplicity

Raf. Part
No. No. aty. Description
1 1675878 1 HOOD ASSY,
2 1679660 h BEAL, Hood, Raar
3 1678633 1 DECAL, Hood Rear
4 1676494 1 MOLDING, Hood
& gk g [ & NUT, Hex, 1/4-20
& 19184864 8 LOCKWASHER, 1/4
7 16785499 1 SUPPORT ROD ASSY., Hood
g 1701441 1 SHIELD ASSY.
a 1925003 T SCHEW, Hex, Taptite, 1/4-20 x 1/2
i0 1670832 1 PAMEL, Sids, R.H.
13 1976621 2 MNUT, Hax, #10-24
12 1917365 2 LOCKWASHER, #10
13 1960098 2 WASHER, 1384 ID x 34
14 1921954 <] CAPSCREW,. Hex Hd., 1/4-20 x 1/2
io 1675831 1 FANMEL, Side, L.H.
16 171600 2 STRAP, Hood
17 1677672 2 COVER ASSY., Hood Stan
18 1821318 2 WASHER, Plain, 1/4 x 5/8 x 3/54
13 1676286 1 FHRAME, Headlamps
20 1678625 1 SEAL, Hood Suppart
-4 1560204 13 HUT, Hex, Fange Whizfock, 1/4-20
22 1676857 2 BRACE, Hood, Front
23 1831317 g BOLT, Camage, 1/4-20 x 374
24 153058 2 PIN, Lock (Clevis)
a5 1576654 1 HINGE. Hood, Cuter, LH.
28 1576839 2 HINGE, Heod, inner
2F 1818158 2 PIM, Quick, 332 x 1-7/8
28 1675044 148 RIVET, Fop, 316
25 1930561 2 SCHEW, Hex, Thd, Form, #14-3/4
ao 1666252 B PALNMUT, Hex, Lock, #10-24
31 1676653 1 HINGE, Hood, Outer, R.H.
3 1930554 4 SCREWY, Hex, F1. Whiz Lock, 1/4-20 x 3/4
33 1673528 1 BUMPER ASSY.
34 1700787 1 SCREEN ASSY., Grille -
35 1676638 1 SUFPCORT. Stop, Hood
36 1701443 2 SUPPORT, Muffler Shield
37 1676263 2 INSERT ASSY., Headlamps
38 1675932 4 CLIF, Headlamps, Mounting

83



Decal Group

iy

7]

7]/

A=""1380

B

15

16

B4



Mig. Nos. 1651017, 1691018, 1681250, 16591357, 1691380,
1691381, 1691528, 1681710

Decal Grotp - Sﬁ'llﬂ’fﬂ ;

Raf. Part
Ho, Mo. Qty. Descriptian
1 16VRETE 1 LRECAL, Panel, Rear Dash {Choke, lgniton, ste.)
2 1678052 1 RECAL, Indicator, R.H. (Front PTO, Seat)
3 - 1G¥RT04 1 DECAL, Steering Whee! Shaft, 2 x 5= (1651018 only)
4 1677400 1 DECAL, Timna! Cover
(1841017, 1631250, 1691357, 1621380, 1601528)
1677401 1 DECAL, Tunne! Sover (1681018)
1704026 1 DECAL, Tunnel Cover {1651381, 1691710 only)
5 1677390 1 DECAL, Side Panel, LH.
(1691017, 1691380, 1691628 only)
1677392 1 DECAL, Side Panel, LH.
{1691018, 1681381, 1651710 only}
16793881 1 DECAL, Side Panel, L.H. [1651250 onty)
1700791 1 DECAL, Side Pane), LH. {1591357 only)
= 1677389 1 DECAL, Side Pana!, R.H.
(1691017, 1631380, 1651528 only}
16773 1 DECAL, Side Pansl, R.H.
(1691018, 1691381, 161710 only)
1679882 1 DECAL, Side Panel, RH. (1651250 only)
1700752 1 DECAL, Slde Pansl, FLH. (1691257 only)
7 1678620 1 DECAL, Hood, LK.
1678628 1 DECAL, Hood, R.H.
8 1677386 4 DECAL, Hub Cap
a 1 L.C. Flate (Mot Serviced)
10 1679117 1 DECAL, Waming, Front PTO Shield
11 1677536 1 BECAL, Grille Logo
i 1 DECAL, Battery (Mot Senvicad)
13 1678675 1 DECAL, Waming (Disconnect Elect. Ground, ete}
14 1677354 1 BECGAL, Rear Logo
15 1676051 1 DECAL, Indicator, LH. (all modsls except 1693250,
1691357) '
1704736 i DECAL, Inclicator, LH. {1681250, 15691357 only)
16 1677355 1] DECAL, Steering Whesl Cap
17 1679155 1 DECAL, Rear PTO (1691710)

85



Simplicity : Decal Group

A T35

Cattar “Model” decal {Ref, No. 10)
10 o0 kK. fender - boitom edge of dacal
in line with top of Wnoel cower,

Cenler decal {Raf. No. 4)
on slanted surtace,

86



Mig. Nos, 1601024, 16971028, 16091028, 1691853

bocat Grecs . Simplicity

Ref. Part
Ne. Ho, aty Descripticn
1 187R576 ] DECAL, Pansl, Rear Dash (Choke, Ignition, ete.)
2 1877400 1 DECAL, Tunnel Cover (1691224 only}
- 1704028 1 BECAL, Tunnel Cover (18391928, 1591928, 1681053 onlly)
3 170199 1 DECAL, Hood, LH,
17068158 1 CECAL, Hood, B.H.
4 1678117 1 DECAL, Waming, Frant PTO Shiakd
5 1 DECAL, Battary (Mot Serviced)
& 1678575 1 DECAL, Waming {Disconnect Elect. Ground, alc.)
7 1668202 1 DECAL, Rear Logo
a 1677385 o1 DECAL, Staaring Wheel Cap
g 1879155 1 DECAL, Raar PTO (1691928 anlyv)
10 170040 1 DECGAL, Model 13GTH
1706041 1 DECAL, Model 206TH
11 1 LD. Plate (Mot Serviced)

B7



Peeriess Transaxie Model 2600-002

implicify

5i

88



Mfg. No. 1691017, 1691250, 1691357, 1681380, 1691528, 1691524

Peerlass Transaxie Modal 2600-002 ) simp’iﬂﬂy

Raf. Part
Na. No. Qty. Description
1 776120 1 PINION, Output
2 77E087 1 GEAR, Bevel (30 tasth}
3 778088 1 GEAR, Spur [16 teeth)
4 FEEOLS 1 GASKET, Caze & Cover
5 786094 1 SPACER, -5/ 0D % 1-1/64 I} x 5G/64 thick
5] TEG026 2 PIM, Dowel
T TBE045 2 SEAL, Ol
g 780045 L WASHER, Thrust, 1.542 OO x 7.007 1D % .060 thick
9 FaQ1o1 2 WASHER, Thrust, 1.817 Ot x 1.257 |D x .080 thick
10 Ja0012 1 BEARING, Thrust
17 732015 1 PLUG, Magnetic drain, 8-18
12 TO2067 13 SCREW, Hex Hd. Threadforming, 5/16-18 x 1
13 TS 1 PINION, Bevel
14 792058 2 PLUG, Pipe, 1/8-27
15 oora 1 CASE ASSY., Transaxe {incl. Ref. Nos. 28, 27 & 28)
16 Tr20nT 1 COVER ASSY., Transa¥e (Incl. Aaf. Nos. 26 & 27
17 TTE10a 1 GEAR, Ouiput £33 taeth)
18 778102 1 GEAR, Spur {17 teeth)
18 TTE180 1 GEAR, Spur (27 tacth)
20 TT6213 1 SHAFT, Countar
21 TT6214 1 SHAFT, Braks
25 TEOOSD 2 BEARING, Haedia
27 TBO100 K BEARING, Naedle
25 TBD12G 1 BEARING, Naedle
ar 778156 1 GEAR, Hing
28 JEE0068 2 BLOCK, Dive
39 TREQSE 1 PiN, Drive
40 FTR157 2 FINION, Bavel
41 774486 1 CARRIER, Ditfarontizl
42 80125 2 BEARING, Ball
43 79211 g SCHREW, Hex Flanged Hd., 3/8-156 x 2-3/4
44 792011 8 LOCKWASHER, ais-
45 774490 ] CARRIER, Diffarential
47 Fre158 2 GEAR, Bevel
49 Fi:i-ir 2 SPACER, 2-1/8 OO0 x 1-5/22 1D x 5/8 thick

NOTE: Bas an authorized Tecumaeh distributor fot parts 2nd service, Peerless parts are not
available through Simplicity.

89



Peerless Transaxle Model 2600-008

implicify

FrmmTTTET TS ETETTEETETTTETTTTT

90



Mig. No, 1621018, 1691581, 1691710, 1601928, 1691928, 1691853

Fearlass Transaxie Model 2600-008

Simplicily

Ral. FPart
Me, M, aty. Descriplion
1 TIe120 1 PINION, Cutput
2 778087 1 GEAR, Bevel (30 testh)
3 78088 1 GEAR, Spur {16 teath)
4 728058 1 GASKET, Case & Cover
s 6054 1 SPACER, 1-5/8 OD x 1-1/64 ID x 55/84 thick
[ Tap026 2 PIM, Dowel
T Tas04% 2 SEAL, Ol
B Te0045 & WASHER, Thrust, 1.542 0D x 1.007 1D x .080 thick
8 0141 2 WASHER, Thrust, 2,187 0D x 1.257 1D x 080 thick
10 a0z 1 BEARING, Thrust
11 732019 1 P, Magnetic drain, 3/8-18
12 792067 13 SCREW, Hex H4. Threadforming, 5/6-18 x 1
13 778155 1 PIMIOMN, Bavel
14 792039 2 PLUG, Fipa, 1/8-27
15 770073 1 CASE AS3Y., Tmnsada {ngl. Ref. Nos. 26, 27 & 28}
16 FT2088 1 COVER ASSY., Transaxs {Incl. Ral. Mos, 26 & 27)
17 Frooes 1 GEAR, Qutput (37 teeth)
18 FTROES 1 GEAR, Spur (23 teeth}
15 Fig1an 1 GEAR, Spur {23 & 27 1ecth)
24 TTE209 1 SHAFT, Countar
21 Trea12 1 SHAFT & GEAR, Shafter
a2 792100 1 SCHEW, Hax Flanged Hd. 1/4-20 x &/8
23 792004 1 BALL, Stesd, 316
24 792003 1 SPRING, Shifter Fork
Zh FEB034 2 SEAL, Oif
ol o 7800495 2 BEARING, Neadla
27 Fanioo 3 BEARING, Needls
28 TAO126 1 BEARING, Neadle
24 Taoova 3 WASHER, Thrust, .17 OB x .507 ID » 080 Lhick
30 Foznad 5 RiNG, Beltaining
b | Ta2099 1 RN, Hetaining
32 To2102 2 SPRING, Compression
33 784327 1 ROD, Shift (Diferential Lock)
34 784328 1 FORK, Shift
as 784195 1 FORE, Shift
26 FR4Z2E 1 ROD, Shift (Hi-Low}
a7 TrE166 1 GEAR, Ring
38 TaBOgs 2 BLOCK, Drive
39 TaB0SE i FIN, Drive
40 Kxi-ak-ti 2 PINION, Bevel
41 774486 1 CARRIER, Difizrential
42 d-10 P 2 BEARING, Bal
43 792101 B SCREW, Hex Flanged H4., 318-16 » 2-34
44 Ta2011 1] LOCKWASHER, 348"
45 487 1 CARRIER, Differental
46 FrBi58 1 GEAR, Bevel
&7 T7E158 1 GEAR, Bevel
1 TR4325A 1 COLLAR ASSY., Shilt
48 Fas0sy 2 SPACER, 2-1/8 OD x 1-5/32 1D » 3/ thick

HOTE: Son an authorized Tecumseh distributor for parts and sarvies. Peorless pards are not

available through Simplicity.

91



All Models

SFmplinily Peeriess Modsl 2650-002, Axle Housing

P
S
T
1y
>
-
\ e
P (a;:?\ 4
5
Rei. #anl
Mo No. Giy. Description
1 F82084 1 HOUSING, Axle, 8-3/8" long
2 Fr44492 T AXLE, 16-9/16" long
3 780137 1 BEARING, Ball
4 782103 1 FLATWASHER, 3/8
5 792087 1 SCREW, Hex Hd. Cap, 3/8-16 x 2/4

NOTE: See an authorized Tecumseh distributorfor parts and service. Paerliess parts
are not available thrawgh Simplicity.

2



TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

()

TOLERANCE + 20%

SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8

O & &
832 18 In. Lbs. 30 in. Lbs. 41 In. Lbs.
8-36 20 i 31 " 43 "
10-24 27 i 43 " 60
16-32 31 i 49 " 68
1/4-20 66 " 8 Fi. i bs 12 Ft. Lbs.
1/4-28 76 " 10 " 14 i
5/16-18 " Ft. Lbs 17 25 "
9/16-24 12 " 19 " 25
3/8-16 20 " 30 " 45
3/8-24 23 " 35 " 20
1/16-14 30 " 50 " 70
7/16-20 35 " 55 . 80 N
1/2-13 50 " 75 ’ 110
1/2-20 55 Y o 120
9/16-12 65 o 110 150
9/16-18 75 " 120 170
5/8-11 80 " 150 " 220 "
5/8-18 100 " 180 " 240 "
3/4-10 160 " 260 " 386 "
3/4-16 180 " 300 ’ 420 i
7/8-2 140 " 400 a00
7/8-14 155 i 440 660
1-8 220 " 580 8900 i
1-12 240 " 840 " 1,600

NOTE: 4 BOLT HEAD MARKING

1. These torque values are to be used for all Simplicity
hardware excluding: tocknuts, seli-lapping screws, thread

forming screws, sheet metal screws and socket head
selscrews.

2. Recommended seafing lorque valuss for tocknuts: T

a. For prevalfing torgque locknuts - use 65% of grade 5
terguas.

b. For flange whizlock nuts {and screws} - usa 135% of
grade 5 torgues.

3. Unless otherwise noted on assembly drawings 2l terque
values must meet this specification.

S.AE. GRADE:

2

L)

B

O
&
<9




Simplicily !

Outdoor Power

Equipment TP-1102-04

STMPLICITY MANUFACTURING, INC. * 500 N. Spring Street, P.O. Box 997 # Pori Washingeon, W1 53074-0997 o0y s






